JOHN DEERE

Parts Catalog

8020 TRACTOR

PC908



¢
Tractor -- 8020 7/0

John Deere 8020 Diesel Tractor, Left-Hand Side View

John Deere 8020 Diesel Tractor, Right-Hand Side View

TRACTOR - 8020 PC-908

(1-JUN-80) LITHO IN U.S.A.



5-2 Tractor -- 8020

SERIAL NUMBERS

Serial numbers are important when parts are ordered to assure that the desired
parts are received.

Each 8020 Tractor has two basic serial numbers; one for the engine, and one for
the tractor. In addition, each AR1716R Remote Cylinder (page 55-14) bears a serial
number.

The engine serial number
is stamped on a plate located
on the right-hand side of the
valve rocker arm cover.

The tractor serial number
is stamped on a plate located
on the left-hand side of the
front section (bogie) of the
tractor.

The AR1716R Remote Cyl-
inder serial number plate is
prominently located on the
cylinder housing.

SPECIAL INSTRUCTIONS FOR ORDERING REPLACEMENT PARTS FOR THE
8020 TRACTOR

Parts with prefix ‘AR’ or “‘R”’ and with suffix “R" should be ordered from the
John Deere Waterloo Tractor Works. Parts with plain numbers, unless designated
with an asterisk, should be ordered from your General Motors Detroit Diesel Distrib-
utor. Parts with other alphabetical prefixes and suffixes should be ordered from the
John Deere Factory designated.

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

SERIAL NUMBER COLUMN

Serial number information given on any page is applicable only to parts listed and
illustrated on that page.

When the parentheses include only the dash..........ccununrcmnens - )
the part is used on oll tractors.
When a serial number appears before the dash ............cuueeeeeee. (0000000~ )

the part was introduced beginning with thot senol
number and is still being used.

When a serial number appears after the dash ........c.ccoecveververenns ( ~0000000)
the part was used up to and including that serial num-
ber but was not used after that serial number.

When serial numbers appear both before and after the

dash .. wenemnnne  (0000000-0000000)
the port was used begmmng wnfh the flrst senol num-

ber but was not used after the second serial number.

When a serial number contains xxxxxxx before the dash.............. (xxxxxxx~ )
the part is approved for production but the beginning

serial number was not established when this catalog

went to press.

When a serial number contains xxxxxxx after the dash ............... ( -XXXXXXX)
the part is discontinued but the last serial number was
not established when this catalog went to press.

PACKAGED PARTS

For added protection and ease of handling between the factory, branch houses,
parts depots, and most dealers, some parts which appear in this catalog, such as
gaskets, are packed in packages which contain more than one of the part—usually
five or ten. Dealers should order packaged quantities. Parts packaged in quantity
will be furnished as individual parts only in extreme emergencies.

These parts should not be confused with other packaged items which are pack-
aged in certain quantities but cannot be ordered individually.

Both types of packaged parts are identified by a statement which appears in the
Description Column.

When the statement reads:

““Packed 5 in a pkg. or packed 10 in a pkg., etc.,’’ dealers should order the pack-
aged quantities. The packages bear the same part number indicated by quantity as the
individual parts.

When the statement reads:

“Pkg. of 2’ or ‘‘Pkg. of 4," etc., the parts cannot be ordered individually. The
number which appears in the Parts Number Column is a ‘‘package’’ number and not
the part number of the individual part.

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



S-4 Tractor -- 8020
SECTIONS

Section 5—General Information .. 5-1to 5-7 Section 55—Hydraulic System . . . . 55-1 to 55-20
Section 10—Engine. ... ........ 10-1 to 10-16 Section 60—Drawbar, Step, Seat,
Section 15—Lubrication System . .. 15-1 to 15-10 and Hitch........ 60-1 to 60-8
Section 20—Engine Accessories . . 20-1 to 20-21 Section 65—Compressed Air
Section 25—Cooling System . . . .. 25-2 to 25-6 System.......... 65-1 to 65-5
Section 30—Fuel System. ....... 30-1 to 30-8 Section 70—Instrument Panel . . .. 70-2 to 70-6
Section 35—Clutch .. .......... 35-1 to 30-10 Section 75—Brakes. . .......... 75-1 to 75-7
Section 40—Transmission . ... ... 40-1 to 40-14 Section 80—Hood, Grille, Cowl,
Section 45—Wheels, Axles, and Miscellaneous

Drives, and Parts . .......... 80-2 to 80-6

Differential ... .... 45-1 to 45-12 Section 85—Electrical System . ... 85-1 to 85-14
Section 50—Steering. . ......... 50-1 to 50-8 Section 90—Decalcomanias. . . . . . 90-1 to 90-2

Section 95—Numerical Index. . . .. 95-1 to 95-10

TRACTOR - 8020 PC-908

(1-JUN-80) LITHO IN U.S.A.



Tractor ~-- 8020

Accelerator pedal ¢ ¢ o ¢ s o
Adjuster, brake slack....
Airboxdrainoooocoooa

ALPHABETICAL

A

oo 0000000
oo 0000000

Air brake chamber, front and rear , ..,

Aircircuite e s s e oo oo oo
Aircleaner..........
Air compressor ¢ e o s 0 ¢ s o
Air inlet hcusing. er2e 00
Air pressure gauge ¢ o oo o o
Air pressure governor . « . .
Air pressure warning lamp,
A."L"Suckoooooocoooo-
Air tank seeceec 0o
Axle, front and rear drive,

Balance wieght cover, ...,
&tterybox ® ® 0 00 00 0 0o
Battewcable.........
Battery ground straPe s ¢« »
Bearings, camshaft . ¢
Bearings, connecting rod .
Bearings, crankshaft ...
Block, Cylinde!‘ EEEEEE]
Blower e 000000000
Blowerdrive ec e v e0cace
Blower drive shaft ¢ e o o « »

e v e e s 0000
® 00000000
e e 000000
2060900000
oo 0000000
e o000 0000
e 000000 00
e e 0000000
e 000000

B

e 0 00000
e e 000000
®eeco0 00000
e 0000000
e o 000000
e0 0000000
0o 0000000
oo 00000
0 ee e s00o0
®e 0000000

e 0000000

Bottom shield, transmission. s eoceoe o

Bracket, engine lifter ...
Bmcket’ front axle ee o0
Brake, parking, and lever.,
Brake slack adjustere + « o,
Brake valve, treadle and m
Bﬁke, Wheel...'..ﬁ..
Breakaway coupler ,....
B’ulkoillines.........
Bushing, piston pin ¢ e e

® o 00000 00
® o 09 00 0 0 o
® 0 o0 00 0 00
® o 0 00 0 0 00
ounting plate
® 00 000 000
@ o 00000 00

e 0000000

Bypass oil filter and SUPPOTte « e o e 0 0 o o

Bypass oil filter parts + . » »
Bypass tube, water +....

Cable, battery.....-..
Camshaft ¢ e eesecoooe
Camshaft beax’ings. eec e
Case, transmission o oo o

® e e 00000

ee 000000

C

e e 000000
e 00000
e e 0000000

e e 0000000

Page
20-14
75-4
10-2
75-4
65-2
20-2
20-16, 65-4
20-1
70-2
65-1
70-2
20-3
65-2
45-7

10-5
85-14
85-8
85-8
10-6
10-13
10-10
10-2
20-4
20-6.
20-6
40-14
10-16
45-6
75=5
75-4
75-1
75-2
55-14
55-20
10-13
15-6
15-5
25-3

85-8
10-6
10-6
40-8, 10

Center and rear drive shaft, yokes and
universalSe e s o oeecocccccccoce
Center link s00000c0csescscscsscooe
Chamber, airbrake e e cecscecseccoac
Cigarettelighter................
Circuit breakere s e soeoeocsccccose
Clutch ¢ eseovsvevoccscccoscccsese
Clutch adapter housing e e e s e e oo e oo e
Clutch conttol valve e eeeeccosocoscse
Clutch drive s s eeceescoscscocsse
Clutc.hhousing.................
Clutchlinkage.....-...........
Clutch oil filter ®eecececocscccoee
Clutch 0il ineS s eeeeeeccsccocccoe
Clutch oil pressure gauge ¢ cooeceeceoe
Clufdioilpump.--.........o...
Clutdloilpumppam tseecsceccoe
clutchoilresewoironooooooaooooo
Clutchsupport e ceocececoccsosccoe
Compl‘essor, AUl eseveccocscconce
Qompressedai.rcircuit............
ConneCﬁng rod bearings.. s eeeeccoe
Connecﬁngrcds ®eceescescccecssoce
Control cover, transmission. « « o cecee
Conuolvalve, clutch ¢ coeecececoane
Controls, throttle e e eeeescoccccee
Cooler, Oll ceeeecccceccccncccs
Counterbalance, s€ate « e e s e s o0 oo oo
Countershaft ¢ ceseeoceccocccace
Countershaft drive gears e e e o e o000 oo
Countershaft 2ear s e s e cececoccesce
Coupler, breakaway e ccccecoccses
Coupler, implement ¢ ccocecoscoee
Coupling, reusable eeececsccscccncoe
balance weighte c e e e e ce oo
rocker arm eceecececcocecoce
Sedt s s oo s 00 cssvccccose
seat back and cushions s ¢ s 6 4 & &
Water pUmp e e e s e s s 0 6 600 0 ¢
CoWl s eeveecoccscscccacoccnsce
Crankshafte e esoescececcccscoose
Crankshaftbearings..........-..o
Crankshaft front cover and engine
mounting......‘............
Crankshaftgear @eeeccevscsrceccee
Crankshaft pulley and vibration damper ,

Cover,
Cover,
Cover,
Cover,
Cover,

INDEX

Page

45-5
60-2

75-4
70-2, 85-8
70-2, 85-8
35-5

35-4

35-8

35-2

35-2

35-9

35-6

35-6

70-2

35-6

35-1

35-6
40-14
20-16, 65-4
65-2
10-13
10-13
40-4

35-8

20-9

15-9, 40-6
60-4
40-8, 10
40-8, 10
40-8, 10
55-12
60-2
55-20
10-5

10-9

60-4

60-4

25-3

80-3
10-10
10-10

10-11
10-11
10-12

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020

ALPHABETICAL INDEX

Page Page
Cylinder blocK e e s s s s e o s e o0 ooeese 10-2 Fuel injector, controls « « o e ¢ o e 0o s o s 30-8
Cylindel'head @8 000000000000 00 10-4 Fuell-ines e 0000 0c 0 ce 0000000000 30'2
Cylinder, remote (AR1716R). ¢ ¢ ¢ oo s 55-14 Fuel manifold connections + .+ s e oo+ 30-8
Cylinder, remote (AR29433R).,.¢ 0+, 55-16 Fuel pUMpP.e s eeococseecocsossss 30-1
Cylinder, steering............... 50-6 Fuelpumpdrain................ 30-1
Fuelstl‘aine!‘ I EEE R I N I ) 30-2
D Fuelst!‘ainel‘partS............... 30-4
Damper, vibration e eeseeoeoecsesee 10-12 Fuel tank and fittingSe e e e e s s s s 0o 0 6« 30-6
Dashlamp.........-.....oo... 70"2, 85-8 Fullﬂowoilfilterpam eeecsococ oo 15-4
Decalcomanias ecececococcecoce 90'1,2 Fuse holder ¢« cceoeoccccocccccese 85-8
Diffemntial..........o........ 45-8
Dipstick, crankcase 0il ¢eceeoeoose 10-2 G
Disconnect 1inkdge s esosooooooecees 45-12 Gasket, cylinder blocks s s s s e s s e 0 0o 10-2
Draft linkS e e eecececececoccocsce 60-2 Gauge, airpl‘essure.............o 70-2
Drain, air boX s eeseececescooses 10-2 Gauge, clutch oil pressure . .oceoeoee 70-2
Drain, fuel pump e« ceeeecececsses 30-1 Gauge, fuelecesesscsececveeses 70-2, 70-4, 85-8
Drawbar ¢ s s ssoessecccccsossees 00-1 Gauge, 0il pressure ¢ e s s e e s o s 0o ooo 70-2
Drive, air COmMPpressor o eoe oo o eeoo0o 20-16 Gear, blOWer e e e s s aasessosscsss 20-6
Drive axleS s e eoeocecccsooscses 45-7 Gear, camshaft ¢ eceeeeccssssese 10-6
Drive, blowWer «eeecoececscoceees 20-6 Gear, camshaftidler e s e o voeesoose 10-7
Drive, centers e eceesceocsccoosoes 45-5 Gear, countershaft drives.seoseeeoes 40-8, 10
Drive, clutch ececeeccecccoocooss 35-2 Gear, intermediate shafte e e ceeeooeo 40-8
Dl'ive, f!‘ont......-............ 45-4 Geal‘, main drive e e s e e e o co oo 40"8, 10
Drive, front wheel scccveeceoooees 45-2 Gear, mainshaft dropeseeeoeeeceoss 40-8, 10
Dnve, rearwheel............... 45-3 Gear, oilpump R R I I N B 15-2
Drive, steering pUmpP.ceeeesessees 35-2 Gear, revese and idler +.ceeeosoeeo 40-8, 10
Drive, tachometer ¢ ceeeeoeooeees 20-21 Gearshift 1eVer e s o s o s esooooeees 40-4
Drive wheel rim (tuethhtube) esees 45-11 GearshifterS s eeessecceseecsccs 40-4
Drive wheel rim (tubeless tire). s o o s o o 45-10 Gear, sliding andreverse 4 e+ coeee0ss 40-8, 10
DriveS, center and rear e« eoecooceoee 45-5 Gear, Steering R R I NN W ) 50-2
Gear train, camshaft « s s e s o oeooeee 10-6
E Gears, countershaft ¢ e o e o o oo oo oees 40-8, 10
Element, fuel filter e e e e oo eoeesooe 30-5 Gears, differential ¢ e e e oo c e v ecoce 45-8
Element, oil filters v o s e e e oo ooosse 15'4; 5 Geal‘s, mainshaft, e e s s o e e o0 coooee 40'8, 10
EnginebottomShield......-o..... 40-14 Gears, outputShaft R I I ) 40-8
Engine, emergency shut-off ...« s 20-18 Gears, speedometers oo e eoeoaoees 45-3
Engine lifter bracket ¢ e s e e s s ooooes 10-16 Gears transmission e s seeeeoesoeess 40-8 10
Engine mountinge e e s o s o s e s soeees 10-11 Generator, generator belt and generator
Engine StOp ¢ s eeeoceeccccscsess 20-19 mounting brackets e e e e s e oesoees 85-1
Enginesupport.¢............... 40-14 Generaborparts...........-..... 85-2’ 85-8
Exhaust manifold e eeeeceooocosess 20-8 Governor, air pressuré ¢« oo e oeeeoees 05-1
F.xhaustpipe cescescsssssescaes 20-7 GOVemOr, Variablespeed........-. 20-12
Exhaust pipe and mufflers s s « e e e 0 0 o o 20=7 Grille and hood e seeeeoeceoeesss 80-2
Ground strap, batterye e eoeeeooooes 85-8
F Gudgeon and yok€ s e e e e e e s s esoess 45-1
Fan s e o eeevescsacsccscsccsccocs 25-6
Filler, oil, crankcase, « s o s s e s s 0o o0 s 15=8 H
Filter, bypass oil and supports « e s s s e e 15-6 Hardware for frame parts not illustrated,  90-2
Filter, bypass oil partS e s s s s s s s s 0 s s 15=5 Harnesses, Wiring e e s eesecessseee 85-8
Filter, clutch0ile s s s s s s s e e esosss 35-6 Headlamp eeeeesoccosossosscsee 85-8, 85-12
Filter, fuel v o oceeessosssesceese 30-2 Hitch, implemente e ecooeesesecess 60=2
Filter, fuelpaﬂS....¢.-----....- 30-5 Hoodandgrille eeee e s s s 00000000 80-2
Filter, full flow oil pam.ooooooooo. 15-4 Hose, tire inflation e e e e e s e 0o e 00 0o 80-5
Filter, hydraulic oil, reservoir and Hour meter ¢ e e s s esecsssscocssss 70-5
SUCtion SCT€eN o s s e s s s s s s s s s 0 0 @ 55-2 Housing, airinlet e e e oceceeccoascese 20-1
Flasher, warning 1amp ¢ s e s s s e o 0 s o s 85-11 Housing, clutch e ececeeceoeoases 35-2
Floodlamp R EEE R I WA A 85'8, 85-12 Hous'mg, clutchada.pter........... 35-4
FIYWheel.-ooo-o'--oo.oooounoo 10-14 Housing, ﬂwheeloboocooooooco'o 10-14
FlYWheelhOUSing.......-......-. 10-14 HOUSIIlg, frontaxle eescecoescccose 45-6
Forks, shifter e s s s s eeeseossscsss 40-4 Housing, rearaxle ¢eeeesoeccocsce 45-6
Fork, range shifter ¢ e eceeeoecooee 40-4 Hydraulic control shafts and levers esee 55-10
Front axle brackets e e e s e s eesecoseese 45-6 Hydraulic control valve, 2-spool +¢44se 55-8
Front axle housinge e e e e e e e e sveoee 45-6 Hydraulic control valve, 3-spool «+.+se 55-8
Front and rear drive axle.c e oo eeeeooe 45-7 Hydraulic flow divider valve « e ¢ s ¢ 0 o s 55-18
Frontdrive s eeeececcoecccccoee 45-4 Hydraulic oil lines, remote cylinder and
Front drive yokes andu.niversals..'... 45-4 rockshaft e e 000000 0ccecc 0000 55-12
Frontlamp eeeeeeeescccesosees 85-8 85-12 Hydraulic oil lines, steering pump e+ 55-4
Frontwheel drive ¢ eveeeeeecesees 45-2 Hydraulic oil reservoir, filter and
Frontwheel hub s ¢ e e eesvseeeeees 45-7 SUCHION SCTEEN o s s e oo esooesooes 55-2
Fuelfilter s e e e e e oo coecccocccos 30-2 Hydraulicpumpshifter............ 40-2
Fuel filter parts ¢ eeeeecocosesseeese 30-5 Hydraulic pumps, AR29259R and
Fuelgauge @000 e e ceecsssecsccococe 70-4, 70"'6, 85-8 AR29331R s e e s eee0 000000000 55-6
Fuelgaugesender............... 70-6
FuelinjeCtOl‘ R EEEEREEEEEEEEEEX 30-8
TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

5-7

ALPHABETICAL INDEX -- Continued

1
Idlergea.r, camshaft e e oo esoccosoe
Implementcoupler eeecssssccsse
Implementhitch.......-.....o..
lndicator, water temperatireé s ¢ s e ¢ 0 o o
Injector controls, fuel i ovescoccns
InjeCtof, fuele s voeveseosvocscoe
Instrument panel, with instruments ...
Intermediate shaft gear s ceeoeocvoos

L
dash e vesesosvcocsoncnsos
flood ¢ceeeosvcoessnccscs
geﬂemtor and indicators ¢ o o 0 s ¢
heads e e oo veeevoeosconns
parking, brake indicator¢... ..
tail Lo eesve s e essososo s
Wming.oooooooo'ooocooo
gearshift................
injectorconu*ol............
parldngbrake......‘......
Lever, range shift s s e s e e 0000 csose
Lever, speed conttol ¢ s s s o esoooose
Levers, hydraulic control, and shafts, , .
Lifter bracket’ engine s s e e 0o
Lightresisto:'oooooooooooooooou
Light, SteP s e e s s s cs00s0svonne
Li@twitch....".".'...'....
Lighter, Ciguetteoooocooo-ou-con
Li.ner, Cylinderoooc-.no..oo-ouco
Lines, fuel s veveseccccvscsonsns
Lin.k, Center s s oo covcscsccvssooce
Link, draft e eeesseseccoconscss
Linkage, clutch v o eeeeeevecossee
Linkzge, disconnect EEEEEEEREEREEEEX
Linkage, steering s s s s s s cocsose e
Linkage, throttle ¢ e eesvvccocces
Lowaupresmemtd‘-ooo.oooooa.
Lubﬁcatingsystem e evcsss 0o e

Lamp,
Lamp,
Lamp,
Lamp,
Lamp,
Lamp,
Lamp,
Lever,
Lever,
Lever,

M
Magnet, transmission case sump cover, .
Mainshaft e e s s esoescescccccoce
Mainshaftdﬂvegeat......-.o.-..
Mainshaft gears seeseocccvocsvose
Mainshaftslidinggears............
Manifold connections, fuel ¢« ¢ s e o 0 00 o
Man.ifold, GXhaustcoaotooooco'coc
Man.ifold, water outlets s e e s oo o s o
Meter, hOUrs e s seesesooosccrcne
Mirror’ reatvieWuooocoo.oooovoo
MOtOt, Starter s oo oo o s ossccvcnse
Moundng, engineOQOOOCOQCOIOQOQ
Mounting plate, brake, valve and treadle
Mufflere o e o e oo s oo soooosnscscs
Mu.fﬂerandexhaustpipe esesevvse

(o)
Oilcooler, engine e s cse s
Qil cooler, transmission « s s s s 000 0o
Qil distribution system « s s s s s e s e s 0 o
Qil filler, crankcase s e e eso s oo esoes
Qil filter, bypass and SUppPort. s e o o o s o
Oil filter, bypass partS s e s s s s o000
oilfiher’ CIutCh ® 00 00 800000 000 00
Oil filter, full flow parts ¢« e os oo oo oo
Oillines, bulk e e e s o v eevececvccs
Oillines, clutchei e oo eeoooconosce
Qil lines, remote cylinder s s o000 0se
Oillines, rockshaft co eoevoocoooce
Oil lines, steering pump hydraulic ¢ ¢
oilpan"........'.'l.......‘
oilp‘esmegaugeooo.oooooonoooo
Oilpressm‘eregulator........--...
oilpresmesw.itch e eeee s

Page
10-7
60-2
60-2
70-2
30-8
30-8
70-2, 4
40-8

70-2, 85-8
85-8, 85-12
85-8

85-8, 85-12
85-8

85-8, 85-12
85-13

40-4

30-8

75-5

40-3

20-14
55-10

10-16

70-2, 85-8
85-8

85-8

70-2, 85-8
10-13
30-2
60-2
60-2
35-9
45-12
504
20-10
70-4

85-8
15-10

40-8, 10
40-8, 10
40-8, 10
40-8, 10
40-8, 10
30-8
20-8
25-3
70-5
80-4
85-6, 85-8
10-11
75-1
20-7
20-7

15-9
40-6
15-7
15-8
15-6
15-5
35-6
154
55-20
35-6
55=-12
55-12
55=4
15-8
70=-2
15-1
70-2

Qil pressure warning switch ¢ s v 0000 v
Oilpump s e 00000000 e 000000 s e
Oil reservoir, clutch ¢ e v cv oo e vooe
Oil reservoir, hydraulic, filter and
SuCtion SCreeN o s s s s e 0 s s 0 s 0o oo
Oil seal, crankshaftrearcssesseccsse
Operator'smanual.........-.....
Outputshaft...................
Overdrive shifter switch ¢ e s o e 0000 0o

Pacldngldt, O‘ﬁngoooooounoooo.o
Pan' Oll seseeoosccecossscecsos

P

Panel, instruments, with instruments ..
Parking brake and lever ¢ cceeoeosese
Parking brake light e e e e ceveaesces
Parking brake linkage «ecoeccccecs
Parking brake releases cc e s o oeoccos
Patkinglightswitd‘l..............
Pedal, accelentqr TR EE RN
Pipe’ eXham..lﬂ.'.'.'...."l'

Piston rings

Pistonso.o.-oo-oo.o'too.ooc.o

Platform and seat SUPPOTt ¢ s s s e o s o 0 o

Pre-cleaner

e s 00 e s 0000000 0bo0o e

Pre-screener ccceoscccccccovcoce
Pressureregulator, 1<} 8 S
Pulley,Crankshaft...............
Pump,C.lutcb..............-...
Pump,drlve,steeting............

Pump, fuel

e 00 00 00 c0 0000000000

Pump, hydraulic (AR29259R and
ARZgais)-....-.ooooo.oooou

Pump, oil.

Pump, steering (AR29259R) .cece e
anp, Water c e s o oo cvovcovocccsce

Push rod

Radiator . .

e 9 e 0000000000000 00

R

e e e 0000 0000000000

Rangesbi.ftlever R R R R )

Rear and centerdrive ¢ cecceceosoce

Rear and front drive axle s c oo co oo o
Rearaxlehousiﬂgo.o-ooouooooooc
Rear drive shaft, center drive yoke and

universals

000 0000 0000000000

Rea‘viewmincr tece 00 s e 0000 e

Rearw‘leeldﬁve R RN B )
Regulator, oil pressure. e e s s o 0o 00 e

Regulato‘, Voltage es ees000 s 0 s

Release, parking brake ¢ ceeesoos e
Relief valve, steering s e seoooocoosce
Remote Cyﬁnder (AR 1716R) seeev e

Remote cylinder (AR29433R) ..o 0e s

Remote cylinder oil lines ¢ e s o v 0 00 0o
Resewoir, Clutchoiloooo-o-oooooo

Reservoir, hydraulic Oilleescconccne

Redstol‘, light-.no.ooco‘o-ooooo
Re\lsableCouplings seeessc0eeos o

Reverseidletgear...............
Rim, drive wheel s e e e o0 c 00 oocesse

Rings, piston.......-..........
Rockerarm coverecesesceocoeococccces
Rockerarm shaft ¢ ceeeooecovccos
Rockshaft e e eeveeesccccoccccce
Rod, pusb...o.-...-.-..-...o.

Rods’ comecting o0 000 0000000000

ROdS, Mtet'ln..CtQOOOOOQQOQQ

Screen, suction, hydraulic reservoir ...

Seate s oo o

S

0000000 00 00 00000000

Seat counterbalance ¢ .cecc000 000

Page
70-2, 85-8
15-2
35-6

55-2
10-10
80-4
40-8, 10
70-2

55-19
15-8
70-2, 4
75-5
85-8
75-6
75-6
85-8
20-14
20-7
10-13
10-13
60-8
20-3
20-3
15-1
10-12
35-1
35-2
30-1

55-6
15-2
55-6
25-2
10-8

254
40-3
45-5
45-7
45-6

45-5
80-4
45-3
15-1
85-4, 85-8
75-6
50-8
55-14
55-16
55-12
35-6
55-2
70-2, 85-8
55-20
40-8, 10
45-10, 11
10-13
10-9
10-8
60-2
10-8
10-13
40-4

55-2
60-4
60-6

TRACTOR - 8020 PC-908 (1-JUN-80)

LITHO IN U.S.A.



5-8

Tractor -- 8020

Seat cushions ¢ « o s e 00 v e
Seat support and platform .
Sender, fuel gauge ...
Shaft, blower, drive . ...
Shaft, rocker arm . e e s s s s s 0 0 0 o o
Shafts, hydraulic control and levers ...
Shield, engine and transmission bottom ,
Shifterfol‘ks..............-.--o
Shifter, hydraulic pump « s s s s s e s 0 0 o
Shifter rails « e e oo e oo s 000000000

Shifter rods e e s s s e s e v oo sesoncan

ALPHABETICAL INDEX -- Continued

e 000 00

000 00

oo s 0000

Shut-off, engine emergency « s oo e o
Slack adjuster, brake. s ccecooeevooes
Solenoidswitch R R I S A )

Speed control lever . .
Speedometer « s ¢ o
Speedometer drive
Speedometer gears
Springs, valve ...
Starter s e oo o000
Starting aid tube. . .
Steering cylinder ..
Steering gear ¢ ¢« s s o «
Steering gear support .
Steering linkage .+ « &

e o 8 ® ® o o o o

e ® o o o ° o o o o

e ® o o ® o o o o o

Steering pump (AR29259R ),
Steering pump drive. ¢ s ¢ s 0 6 5 ¢
Steering pump hydraulic oil lines
Steering relief valve . . e o0 o v e

Steering wheel . v o e v s 0 v 0 0o

Steplight s e e s
Step, tractor ¢ . e s oo
Stop, engine se o

Strainer, fuel, . ...

Strainer, fuel parts .
Support, engine ., .
Support, seat ¢« ¢ s o 0«
Support, steering gear
Switch, ligh
Switch,
Switch,
Switch,
Switch,
Switch,
Switch,

e o o o

.
.
.
.
.
.

t o o 08 0 0 0o
low air pressure ,
oil pressure warning
overdrive shifter ..
pa.rking lighto seo o000
shifter.....-....
Startér « e e s s 0 0 6 0 o

e o 6 o ® © o o o o

e o o o ® o o o o

LY

.
.
.
.
.
.
.
.
.
.
3

o000

.
.
.
.
.
.
.
.

T

.
.
.
.
.
.
.
.

.

Tachometers ¢ s oeoooeeees
Tachometer drive ¢« o ¢ ¢ 0 0 0 &
Taillamp........--...
Tank, air e e eeeoceocoes
Tank, fuel ¢t eeveevcessccocccns
Thermostat « e o e s oo s s s 0 ssoooose

.
0
o0
o0
L)
LI
LY
Y
o0
° e
LY
° o

.
.
.
.
.
.
.
.
.
.
.
.
.

@ ® © o 0 ® o ® 0 o e o e 0 o

e o g © o o o o o o o 0 o
® @ ¢ o o ° o o ° o o o o

e ® ® o 0 ® ® ® o o s o ° o o o

e ® ® ¢ o ® ® ® o o o o ® o o o

o

o0

L)

L)

° 0

Page
60-4
60-8
70-6, 85-9
20-6
10-8
55-10
40-14
40-4
40-2
40-4

40-4
20-18
75-4

85-5
20-14
45-3, 70-2
45-3

45-3

10-8

85-6, 85-8
20-19
50-6

50-2

50-1

50-4

55-6

35-2

55-4

50-8

50-2

85-8

60-3
20-19
30-2

30-4
40-14
60-8

50-1

70-2, 85-8
70-4, 85-8
70-2, 85-8
70-2

85-8

85-8

70-2

85-8, 85-12
65-2
30-6
25-3

Throttle controls. e s e s s s s s s 60000
Thmtdelinl‘age......O'..O‘....
Til‘einﬂationhOSe EEEEEEEREEEEEE
Tractor StePe s s s s s s e s s s 000 0o oe
Tra.nsmission ec o0 e s 000000000000
Transmission bottom shield . ¢ ¢ o 6o 6 »
Tmnsmissioncaseoo‘c.oaoooooo
Transmission control cover and shifter
assembly......l..l.....'...
Transmission drop housing. « c e e s 6 6 o »
Transmission gears ¢ o cceoeceoooeeoe
Transmission oil cooler . e e cooooooe
Treadle, brake, valve and mounting
Plates s c o vses oo ccsoscsonsos
Tube, injector control + c e o o e o000 o
Tube, starting aide e s e o s s s 0000000
Tube, water bypass « e e o e s e o0 a e e

18)
Universals, front drive ¢ ¢ e o o 0 00 0 0 o o
Universals, rear and center drive shafts ,

v
Valve, air range shifter . o v o 0o oo
Valve, bmkeooooooon.ooooooo'c
Valve, clutchconttol o4 v eeve oo
Valve, hydraulic control (2-spool) ¢ ¢ o »
Valve, hydraulic control (3-spool) . . .
Valve, hydraulic flow divider .+ s e s o s
Valve operating mechanism cececeee
Valve, Steering ‘elief EEEEEEREEREEEX
ValveS e o eeooocoecscs

Variable speed governor . ¢ s s e s s 000 o
Venﬁlatingsystem ee e e s e 000000 00
Vibration damper ¢« e s s c s s s 0o 00000
Vcltageregu.lator...............
w
Waminglamp s e e s 000000000
Waminglampﬂasher.............
Waterbypasstube...............
Water connections, 0il cooler ¢ e e eo o
Water outlet manifold « e s s co0ossoes
Watel‘pmnp...................
Water temperature indicator « s s o 00 e o
Wheelbl‘akes.........-........
Wheel, steeﬁng ee s 0e s 000000000
Wiringdiagram secee s s es 0000000

Y
YORE, withgudgeon s e e 0 s 000000
Yokes, front drive and universals . 444
Yokes, rear drive shaft and universals . .

Page
20-9
20-10
80-5
60-3
40-8, 10
40-14
40-8, 10

40-4
40-8
40-8, 10
40-6

75-1
30-8
20-19
25-3

45-4
45-5

65-3, 85-8
75-1
35-8
55-8
55-8
55-18
10-8
50-8
10-8
20-12
20-20
10-12
85-4

85-13
85-11
25-3
15-9
25-3
25-2
70-2
75-2
50-2
85-8, 10

45-1
45-4
45-5

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 10-1

MEMORANDA

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

10-2

DIPSTICK, AND AIR BOX DRAIN

CYLINDER BLOCK,

24

LITHO IN U.S.A.

(1-JUN-80)

TRACTOR - 8020 PC-908



Tractor -- 8020 10-3

CYLINDER BLOCK, DIPSTICK, AND AIR BOX DRAIN -- Continued

Key Part No.
1 5152878 (
2 5183329 (
3 5116357 (
4 5195150 (
444687 (
103877 (
444692 (
103878 (
444867 (
5183256 (
444873 (
444795 (
5111798 (
5154319 (
5150014 (
5178997 (
5 5150020 (
6 5153117 (
5184459 (
7 103341 (
8 5153139 (
9 105451 (
10 179839 (
11 103321 (
12 5150060 (
13 5178998 (
14 5150130 (
15 5177798 (
16 5151576 (
17 5158825 (
18 137422 (
19 5115097 (
20 cersescoanens (
21 eeieaes e (
22 i ceeee (
23 179882 (
24 5181940 (
25 5174871 (
26 5151430 (

Engine
Serial No.

[ N U N T A T S B )

[ U T N T U A TR SR N N N N BN |

e e e e e e e e e e e e S e e N N N N N S S N S N S N S S N N N N N N N

Description

Plate, cylinder block front end

Stud, cylinder head (4 used)

Gasket, water hole cover

Block, cylinder, with main bearing caps, pins, bolts and lock washers,
cylinder head studs, and dowels, plugs and cylinder liner inserts

Plug, 1/8" pipe, allen head (7 used)

Plug, 1/8" pipe (4 used)

Plug, 1/4" pipe, allen head (2 used)

Plug, 1/4" pipe (10 used)

Plug, 3/8" pipe, allen head

Plug, 1-1/4" O.D., 3/8" pipe tap, core hole

Plug, 1/2" pipe, allen head (4 used)

Plug, 3/4" pipe (2 used)

Plug, 1" pipe (10 used)

Plug, 1/4" x 5/16", oil hole (3 used)

Plug, 1-1/4", core hole

Gasket, plug, 2" x .069" (4 used)

Gasket, cylinder block hand hole cover (8 used)

Cover, cylinder block hand hole, plain (7 used)

Cover, cylinder block hand hole (2 holes tapped 3/4" for air
compressor)

Washer, 3/8" flat (8 used)

Screw, cap, hand hole cover (8 used)

Gasket, 3/8" copper (8 used)

Screw, cap, 3/8" -16 x 1" (12 used)

Washer, lock, 3/8" (12 used)

Plate, cylinder block rear end

Plug, 1-3/4" -16, special (4 used)

Plug, oil hole, cylinder block ends (2 used)

Gasket, cylinder block end plate (2 used)

Dowel, flywheel housing and front cover (4 used)

Tube, air box drain, dev. L. 4-1/4" (2 used)

Elbow, 5/16", inv. fl. tube, 90° (2 used)

Cover, cylinder block water hole, 3/8" tapped hole

Washer, lock, 5/16" (2 used)

Screw, cap, 5/16" -18 x 7/8" (2 used)

Washer, lock, 1/2", front only (2 used)

Screw, cap, 1/2" -13 x 1-1/8", front only (2 used)

Dipstick

Adapter, dipstick

Guide, dipstick

Part listed below is an assembly of some of the parts in this grouping.

5193115 (

)

Gasket kit, engine overhaul, for one complete overhaul (as required)

Note: Parts with plain numbers, unless designated with an asterisk, should be ordered from your General Motors
Detroit Diesel Distributor.

TRACTOR - 8020 PC-968

(1-JUN-80)

LITHO IN U.S.A.



10-4 Traw’dr -- 8020

CYLINDER HEAD

R 2449

Engine
Key Part No. Serial No. Description
1 5119992 ( - ) Guide, exhaust valve (24 used)
2 5150251 ( - ) Stud, injector clamp (6 used)
3 5150013 ( - ) Nut, cylinder head stud (4 used)
4 5160037 ( - ) Ring, injector hole tube seal (6 used)
S 5150041 ( - ) Tube, injector hole (6 used)
6 5154453 ( - ) Plug, 3/8" -16 sl. hd. (4 used)
444873 ( - ) Plug, 1/2" pipe (6 used)
7 444795 ( - ) Plug, 3/4" pipe (4 used)
5125237 ( - ) Plug, 1/4" x .320" long, hex. skirt (18 used)
5178976 ( - )  Plug, 7/16" -14 (4 used)
8 444867 ( - ) Plug, 3/8" pipe (2 used)
9 5196558 ( - ) Head, cylinder (4 valve) (with plugs, nozles, valve guides and inserts,
injector hole tubes and seal rings, and exhaust manifold studs) (sub.
for 5196307)
10 5186577 ( - ) Ring, cylinder head end water hole seal (2 used)
11 5186579 ( - ) Ring, cylinder head water hole seal (10 used)
12 5183330 ( - ) Gasket, cylinder head compression (6 used)
13 5183305 ( - ) Gasket, cylinder head water and oil seal (2 used)
14 5119974 ( - ) Ring, cylinder head oil seal
15 5150362 ( - ) Stud, water outlet manifold (12 used)
16 5112899 ( - ) Stud, exhaust manifold to head (7 used)
17 5111332 ( - ) Nozzle, cylinder head water (double outlet) (10 used)
18 5172874 ( - ) Nozzle, cylinder head water (single outlet) (4 used)
19 18001 ( - ) Screw, cap, 1/4" -20 x 1/2" (6 used)
20 cesesessenas ( - ) Washer, lock, 1/4" (6 used)
21 5150268 ( - )  Cover, cylinder head governor hole (3 used)
22 5150269 ( - ) Gasket, governor hole cover (4 used)
Parts listed below are not illustrated.
5121788 ( - ) Baffle, oil drain holes {6 used)
5123074 ( - ) Connector, 1/4" inv. fl. tube (restricted)
5193118 ( - ) Kit, gasket, cylinder head overhaul (for one complete cylinder head
overhaul) (as required)
5117003 ( - ) Screw, cap, cylinder head (10 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

10-5

Part No.
5118553
181385
186783
186309
103340
5121753
179846

Ny bW H?D:
<
PN P, PN TN P P P

BALANCE WEIGHT COVER

Engine
Serial No.

Description
Cover, balance weight
Screw, cap, 3/8" -24 x 3" (9 used)
Washer, lock, 3/8" (15 used)
Screw, cap, 3/8" -16 x 3-1/2" (2 used)
Screw, cap, 3/8" -24 x 3-1/4" (2 used)
Washer, flat, 3/8" (2 used)
Gasket
Screw, cap, 3/8" -16 x 1-7/8" (2 used)

s e e N P P P

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



10-6

Tractor -- 8020

—

Key Part No.
1 5150087 (
2 5177769 (
3 5114031 (
4 186622 (
5 (
6 5111424 (
5194826 (
5194827 (
7 5111422 (
5194858 (
5194859 (
5194825 (
5111423 (
8 5151277 (
9 5122486 (
10 5153914 (
11 5196022 (
5196025 (
5196023 (
5196024 (
12 5123383 (
13 5115572 (
14 5153914 (
15 5172347 (
16 5176457 (
17 181374 (
18 5172734 (
19 186627 {
20 5150087 (
21 5176458 (
22 5158673 (

CAMSHAFT AND CAMSHAFT GEAR TRAIN

Engine
Serial No.

] | I R T R |

LI R NS N TR NN AN N N B N |

e e e e N e e S S N ~ ~ ~— N N e ~ ~ N e N N S N e N N

Description

Nut (2 used)

Washer, lock (2 used)

Weight, front balance (2 used)

Screw, cap, 3/8" -16 x 1-1/4" (12 used)

Washer, lock, 3/8" (12 used)

Washer, cam and balancer shaft thrust (standard) (4 used)

Washer, thrust . 005" undersize (as required)

Washer, thrust .010" undersize (as required)

Bearing, cam and balancer shaft end, with bushings (standard) (4 used)

Bearing, cam and balancer shaft end, with bushings . 010" undersize
(as required) .

Bearing, cam and balancer shaft end, with bushings .020" undersize
(as required)

Bushing, cam and balancer shaft end bearing, .020" undersize,
unfinished (as required)

Bushing, cam and balancer shaft end bearing (grooved) (8 used)

Plug (2 used)

Camshaft (stamped 5122202) (includes key 8)

Key (2 used)

Set, bearing, camshaft intermediate (upper and lower) (standard) (5
used)

Set, bearing, camshaft intermediate (upper and lower), .010" over-
size on O,D. (as required)

Set, bearing, camshaft intermediate (upper and lower), .010" under-
size on I.D. (as required)

Set, bearing, camshaft intermediate (upper and lower), .020" under-
size on I.D. (as required)

Screw, cap, camshaft intermediate bearing lock (S used)

Ring, camshaft intermediate bearing lock (10 used)

Key (2 used)

Weight, rear balancer (2 used)

Gear, camshaft

Screw, cap, 3/8" -24 x 1-1/2" (4 used)

Retainer, cam and balancer shaft gear nut (2 used)

Screw, cap, 3/8" -24 x 1" (8 used)

Washer, lock, 3/8" (8 used)

Nut (2 used)

Gear, balance shaft

Shaft, balance

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -~- 8020

CAMSHAFT IDLER GEAR

§ = 8
= “\\c' = !
~7' /] \ -.” ) 10
é/ v R 2405
N0 1 o '
. Engine
Key Part No. Serial No. ) G chat De:lclription
1 5176995 ( - ear, camshaft, idler
2 5176996 ( - ) slvub,’ idler gear (includes key 8)
3 5167714 ( - ) asher
4 186689 ( - ) Screw, cap, 1/2" -13 x 2"
5 446072 ( - ) Screw, cap, 5/16" -24 x 1/2" (6 used)
6 5176999 ( - ) Lock, bolt (3 used)
7 5176998 ( - ) Retainer, idler gear bearing
8 5151444 ( - ) Dowel
9 7450205 ( - ) Bearing, idler gear
10 186689 ( - )  Screw, cap, 1/2" -13 x 2"
5167714 ( - ) Washer
11 5117141 ( - ) Spacer, idler gear hole, with dowel
5151444 ( - ) Dowel

Part listed below includes some of the parts in this grouping.
5192569 ( - ) Gear assembly, idler (includes keys 1, 2, 3, 4, and 9)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



10-8 Tractor -- 8020

VALVE OPERATING MECHANISM

_.@
13—g a%———so
18—
15— g————%
29
16 ?9 %

R 2416

Engine
Key Part No, Serial No, Description
1 5150325, ( - )  Screw, cap, rocker shaft bracket (12 used)
2 5150324 ( - )  Bracket, rocker shaft (12 used)
3 5151272 ( - )  Plug (6 used)
4 5150322 ( - )  Shaft, rocker, includes plug (6 used)
5 5111343 ( - ) Arm, exhaust valve rocker, includes keys 6, 10, 11, 12, and 33
(6 used)
6 5122445 ( - )  Bushing, valve rocker arm large (12 used)
7 5150318 ( - ) Bushing, injector rocker arm large (6 used)
8 5179954 ( - ) Arm, injector rocker, includes keys 7, 10, 11, 12, and 33 (6 used)
9 5111340 ( - ) Arm, exhaust valve rocker, includes keys 6, 10, 11, 12, and 33
(6 used)
10 5150314 ( - ) Pin, rocker arm clevis (18 used)
11 5123700 ( - ) Bushing, rocker arm clevis (18 used) (sub. for 5150313)
12 5150312 ( - ) Clevis, push rod end (18 used)
13 5151601 ( - )  Nut, lock, push rod (18 used)
14 5150303 ( - )  Retainer, push rod spring (18 used)
15 5150302 ( - )  Seat, push rod spring (upper) (18 used)
16 5186858 ( - ) Spring, push rod (18 used)
17 5150300 ( - )  Seat, push rod spring (lower) (18 used)
18 5150299 ( - ) Rod, push (18 used)
19 5115087 ( - ) Follower, cam, includes roller (18 used)
5195220 ( - ) Set, roller, includes roller, bushing and pin (18 used)
20 cesecsscrses ( - )  Washer, lock, 1/4" (12 used)
21 443603 ( - )  Screw, cap, 1/4" -20 x 3/4" (12 used)
22 5150298 ( - ) Guide, cam follower (6 used)
23 5195167 ( - ) Valve, exhaust, includes locks (24 used)
5119992 ( - )  Guide, exhaust valve (24 used)
24 5119898 ( - ) Inmsert, exhaust valve (standard) (24 used)
5195162 ( - ) Insert, exhaust valve (.010" O,S, on O.D.) (as required)
25 5196148 ( -6A 94750) Seat, exhaust valve spring (24 used)
5117562 (6A 94751~ )  Seat, exhaust valve spring (24 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 10=-9
VALVE OPERATING MECHANISM -- Continued

Engine
Key Part No. Serial No. Description
26 5111339 ( -6A 94750) Spring, exhaust valve and bridge (36 used)
5117561 (6A 94751~ ) Spring, valve only (24 used)
27 5196843 ( -6A 94750) Guide, exhaust valve bridge, includes seal (threaded type) (12 used)
(sub, for 5111329)
5111331 ( -6A 94750) Seal, threaded type guide (12 used)
5117564 (6A 94751~ ) Guide, exhaust valve bridge (pressed-in type) (12 used)
28 5111338 ( -6A 94750) Cap, exhaust valve spring (24 used)
5117563 (6A 94751~ ) Cap, exhaust valve spring (24 used)
29 5111337 ( - ) Lock, exhaust valve spring (halves) (48 used
30 5117565 ( - ) Bridge, exhaust valve (12 used) (sub. for 5111346)
31 5129101 ( - ) Screw, bridge adjusting (12 used)
32 5151601 ( - ; Nut, bridge screw locking (12 used)
33 5150311 ( - Bushing, rocker arm, small (18 used)
ROCKER COVER
Engine
Key Part No. Serial No. Description
1 5150333 ( - )  Washer (4 wed)
2 5157194 )  Screw, cap, rocker cover holddown (4 used)
3 455532 - ; Pin, roll, 1/8" x 1" (4 used)
4 5178383 - Cover, valve rocker
5 5150329 - ) Gasket, rocker cover
6 5157192 - )  Stud, rocker cover (4 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN US.A.



10-10 Tractor -- 8020

m-uwu—-f
<

O v oo

11
12
13
14

15
16
17
18
19

CRANKSHAFT

_ 7
TN 1 ¢
-
6 7

o—>8 9

) g ')j)))

0 \D .

10

15

17 =S
1

20 ‘ 7
il

Y
lb

19
Engine

Part No. Serial No. Description
5151392 ( - ) Seal, crankshaft front oil
5150174 ( - ) Slinger, crankshaft front oil
5156532 ( - ) Gear, oil pump drive

117982 ( - ) Key, woodruff, 3/8'" x 1-1/4"
5192874 ( - ) Set, shell, standard (upper and lower) (as required)
5192875 ( - ) Set, shell, ,002'' undersize (upper and lower) (as required)
5192876 ( - ) Set, shell, .010'"" undersize (upper and lower) (as required)
5192877 ( - ) Set, shell, .020'' undersize (upper and lower) (as required)
5192878 ( - ) Set, shell, .030'' undersize (upper and lower) (as required)
5193738 ( - ) Set, shell, ,040'' undersize (upper and lower) (as required)
5193739 ( - ) Set, shell, .050'" undersize (upper and lower) (as required)
5193740 ( - ) Set, shell, ,060'' undersize (upper and lower) (as required)

106751 ( - ) Key, woodruff, 3/16'' x 3/4"
5179631 ( - ) Shell, upper crankshaft main bearing (standard) (7 used)
5192880 ( - ) Shell, upper, .002'' undersize (as required)
5192884 ( - ) Shell, upper, .010'" undersize (as required)
5192888 ( - ) Shell, upper, .020'' undersize (as required)
5192892 ( - ) Shell, upper, .030'' undersize (as required)
5192901 ( - ) Shell, upper, .040'' undersize (as required)
5192905 ( - ) Shell, upper, ,050'' undersize (as required)
5192909 ( - ) Shell, upper, .060'' undersize (as required)

444687 ( - ) Plug, pipe, 1/8'' (6 used)
5179068 ( - ) Crankshaft, with plugs and dowel
5159353 ( - ) Washer, crankshaft main bearing thrust (standard) (4 used)
5160542 ( - ) Washer, thrust, .005"" undersize (as required)
5192111 ( - ) Washer, thrust, .010"' undersize (as required)
5173330 ( - ) Gear, crankshaft iming

............ ( - ) Washer, lock, 3/8'' (6 used)

5150271 ( - ) Screw, cap, crankshaft timing gear (6 used)
5178989 ( - ) Seal, crankshaft rear oil (standard)
5192776 ( - ) Seal, crankshaft rear oil, oversize (as required)
5192496 ( - ) Spacer, crankshaft rear oil seal (as required)
5193413 (. - ) Sleeve, crankshaft rear oil seal (as required)
5155661 ( - ) Baffle, crankshaft oil, rear
5173048 ( - ) Plug
5177528 ( - ) Dowel (2 used)
5158674 ( - ) Cap, crankshaft main bearing (7 used)

141346 ( - ) Pin, dowel, 3/16' x 1/2'" (4 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 10-11

CRANKSHAFT -- Continued

Engine

Key Part No. Serial No. Description

20 5179630 ( - ) Shell, lower crankshaft main bearing (standard) (7 used)
5192879 ( - ) Shell, lower, .002" undersize (as required)
5192883 ( - ) Shell, lower, .010" undersize (as required)
5192887 ( - ) Shell, lower, .020" undersize (as required)
5192891 ( - ) Shell, lower, .030" undersize (as required)
5192900 ( - ) Shell, lower, .040" undersize (as required)
5192904 ( - ) Shell, lower, .050" undersize {as required)
5192908 ( - ) Shell, lower, .060" undersize (as required)

21 5152149 ( - ) Screw, cap, main bearing cap (14 used)

22 cesecseseses ( - ) Washer, lock, 5/8" (14 used)

CRANKSHAFT FRONT COVER AND ENGINE MOUNTING

Engine
Key Part No. Serial No. Description
1 5112641 ( - ) Gasket, crankshaft front cover
2 5175935 ( - ) Cover, with crankshaft, front oil seal
3 179867 ( - ) Screw, cap, 7/16"-14 x 2-1/4" (2 used)
4 Ceresecenane ( - ) Washer, lock, 7/16" (2 used)
5 5191477 ( - ) Support, engine front trmnion mounting, with bolts and lock washers
6 5166864 ( - ) Ring, engine front trunnion mounting support cushion
7 181370 ( - ) Screw, cap, 3/8"-24 x 1-1/4" (3 used)
8 186631 ( - ) Screw, cap, 1/2"-13 x 2-1/4" (4 used)
9 teeeaceenne ( - ) Washer, lock, 3/8" (3 used)
10 Ceriecscaens ( - ) Washer, lock, 1/2" (4 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



10-12 Tractor -- 8020

CRANKSHAFT PULLEY AND VIBRATION DAMPER

——

Engine
Key Part No. Serial No. Description
1 5158640 ( - ) Cone, vibration damper, rear, 2-1/8" long
2 5179243 ( - ) Hub, vibration damper, with dowels
3 5156295 ( - ) Dowel (2 used)
4 5110306 ( - ) Damper, vibration
5 tesesessane ( - ) Washer, lock, 7/16" (6 used)
6 181394 ( - ) Screw, cap, 7/16"-20 x 7/8" (6 used)
7 5158641 ( - ) Cone, vibration damper front, 17/32" long
8 117982 ( - ) Key, 3/8" x 1-1/4" woodruff (2 used)
9 5115881 ( - ) Pulley, crankshaft
10 5157930 ( - ) Retainer, crankshaft pulley, 2-3/8" O,D,
11 5153623 ( - ) Screw, cap, 1"-14 x 2-1/4", crankshaft pulley retainer

Parts listed below are not illustrated.
5177550 ( - ) Clip, vibration damper ground
9409256 ( - Screw, cap, 7/16"-20 x 1/2" (2 used)
103342 ( - Washer, flat, 7/16"

—

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 10-13

CONNECTING RODS AND PISTONS

R 2410

Engine
Key Part No. Serial No. Description
1 5150095 ( - ) Nut, connecting rod bolt (12 used)
2 ceesesccssnns ( - ) Pin, cotter, 3/32" x 3/4" (12 used)
3 5154332 ( - ) Rod, connecting (includes keys'1, 2, 5, 6, 7, and 9) (6 used)
4 5192895 ( - ) Set, *shell, connecting rod bearing (standard) (6 used)
5192896 ( - ) Set, *shell, connecting rod bearing, .002" undersize (as required)
5192897 ( - ) Set, *shell, connecting rod bearing, .010" undersize (as required)
5192989 ( - ) Set, *shell, connecting rod bearing, .020" undersize (as required)
5192899 ( - ) Set, *shell, connecting rod bearing, .030" undersize (as required)
5 5154360 ( - ) Orifice, connecting rod oil (6 used) (not furnished)
6 5150094 ( - ) Screw, cap, connecting rod (12 used)
7 5125248 ( - ) Bushing, connecting rod small end (12 used)
8 5196366 ( - ) Set, ring (standard) (rings for one piston) (as required)
5196363 ( - ) Set, ring, .010" oversize (rings for one piston) (as required)
5196364 ( - ) Set, ring, .020" oversize (rings for one piston) (as required)
5196365 ( - ) Set, ring, .030" oversize (rings for one piston) (as required)
9 5150140 ( - ) Nozzle, connecting rod oil spray (6 used)
10 5188405 ( - ) Retainer, piston pin (12 used)
11 5155839 ( - ) Bushing, piston pin (12 used)
12 5195201 ( - ) Piston (standard) (includes keys 10 and 11) (6 used)
5196534 ( - ) Piston, .010" oversize (as required)
5195782 ( - ) Piston, .020" oversize (as required)
5195783 ( - ) Piston, .030" oversize (as required)
13 5188406 ( - ) Pin, piston (standard) (6 used)
5194543 ( - ) Pin, piston, .010" oversize (as required)
14 5113953 ( - ) Liner, cylinder (standard) (6 used)
5193732 ( - ) Liner, cylinder, .005" oversize on outside diameter (as required)
5193733 ( - ) Liner, cylinder, .010" oversize on outside diameter (as required)
5193734 ( - ) Liner, cylinder, .020" oversize on outside diameter (as required)
5193735 ( - ) Liner, cylinder, .030" oversize on outside diameter (as required)
15 5184484 ( - ) Insert, cylinder liner, standard thickness (6 used)
5194073 ( - ) Insert, cylinder liner, .004" undersize (as required)
5194074 ( - ) Insert, cylinder liner, .008" undersize (as required)

*Consists of one upper and one lower shell.

Partlisted below is an assembly of some of the parts in this grouping.
5196571 ( - ) Cylinder kit (includes keys 8, 12, 13 and 14 for one cylinder, stand-
ard size parts (as required)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



10-14 Tractor -- 8020

FLYWHEEL AND FLYWHEEL HOUSING
2 3

.j—m@, 3
0

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

10-15

FLYWHEEL AND FLYWHEEL HOUSING -- Continued

Engine

Key Part No. Serial No.
1 5117061 ( -
2 186309 ( -
186310 ( -
3 ( -
4 179882 ( -
5 ( -
6 179857 ( -
/N ees ( -
8 5154669 ( -
9 179838 ( -
10 186317 ( -
11 5113061 ( -
12 117049 ( -
13 179839 ( -
14 186314 ( -
15 R 30905 R* ( -
16 5150054 ( -
17 103341 ( -
18 9409028 2 -
19 444795 -
5111798 ( -
20 5170611 ( -
21 ( -
22 190770 ( -
23 9409532 ( -
24 5181673 ( -
25 5188030 ( -
Parts listed below are not illustrated.
5170961 ( -
179838 ( -
( -
5170895 ( -

P e P P e e et P e T e S S S P e P N NP P i i " N i S

P e e

Description
Gasket, flywheel housing large hole (2 used)
Screw, cap, 3/8"-24 x 3-1/4" (3 used)
Screw, cap, 3/8"-24 x 3-1/2" (2 used)
Washer, lock, 3/8" (16 used)
Screw, cap, 1/2"-13 x 1-1/8" (8 used)
Washer, lock, 1/2" (8 used)
Screw, cap, 7/16"-14 x 7/8" (2 used)
Washer, lock, 7/16" (2 used)
Cover, flywheel housing small hole
Screw, cap, 3/8"-16 x 7/8" (2 used)
Screw, cap, 3/8"-24 x 5" (4 used)
Gasket, flywheel housing small hole
Nut, 3/8"-24 hex. (6 used)
Screw, cap, 3/8"-16 x 1" (2 used)
Screw, cap, 3/8"-24 x 4-1/4" (3 used)
Gasket, cranking motor
Gasket, flywheel housing
Washer, 3/8" flat (6 used)
Screw, cap, 3/8"-16 x 1", lock (6 used)
Plug, 3/4" pipe
Plug, 1" pipe
Housing, flywheel, with plugs
Washer, lock, 1/2" (6 used)
Screw, cap, 1/2"-13 x 3-3/4" (6 used)
Screw, cap, lock, 2" long (6 used)
Flywheel, with ring gear
Gear, flywheel ring

Cover, flywheel housing inspection hole
Screw, cap, 3/8"-16 x 7/8" (4 wed)

Washer, lock, 3/8" (4 used)

Gasket, flywheel housing inspection hole cover

*Furnished by John Deere Waterloo Tractor Works.

TRACTOR - 8020 PC-908 (1-JUN-80)

LITHO IN U.S.A.



10-16

Tractor -- 8020

ENGINE LIFTER BRACKET

5
3
S~ <
) o /é
A
@}/4
R 2417
Engine
Key Part No Serial No. Description
1 e ( - ) Washer, lock, 7/16" (8 used)
2 179862 ( - ) Screw, cap, 7/16"-14 x 1-1/2" (8 used)
3 5150051 ( - ) Bracket, engine lifter, rear
4 5150052 ( - ) Gasket, engine lifter bracket (2 used)
5 5150050 ( - ) Bracket, engine lifter, front
TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 15-1

Part No.
5159382
5154199
5120082
5156815
5156816

179819

\IO‘UI&WNr-z:
<
PN PN P P P o~

OIL PRESSURE REGULATOR

Engine
Serial No.

Description
Body, oil pressure regulator
Gasket, oil pressure regulator body
Valve, oil pressure regulator
Spring, oil pressure regulator
Plug, oil pressure regulator
Screw, cap, 5/16" -18 x 1-1/8" (2 used)
Washer, lock, 5/16" (2 used)

Part listed below is an assembly of most of the parts in this grouping,

5159384 (

) Regulator, complete, oil pressure (includes keys 1, 3, 4, 5, 6, and 7)

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



15-2

Tractor -- 8020

3

OIL PUMP
5 6 7

17 16 15

10

14 1312 11

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020 15-3

OIL PUMP -- Continued
Engine
Key Part No. Serial No. Description
1 5153154 ( - ) Bushing, oil pump driven gear (4 used)
2 5153260 ( - ) Gear, oil pump drive (2 used)
3 5176121 ( - ) Body, oil pump, pressure, with bushings and shaft
4 105456 ( - ) Gasket, oil pump relief valve plug (7/8" copper) (2 used)
5 5152613 ( - ) Plug, oil pump relief valve (2 used)
6 5153147 ( - ) Bushing, oil pump body, pressure pump body (2 used)
7 103905 ( - ) Key, 1/8" x 5/8" woodruff (3 used)
8 103905 ( - ) Key, 1/8" x 5/8" woodruff
9 5176035 ( - ) Dowel
10 5156683 ( - ) Gear, oil pump idler, with bushing
5156521 ( - ) Bushing, oil pump idler gear
11 186625 ( - ) Screw, cap, 5/16"-18 x 7/8"
12 5175944 ( - ) Washer, small
13 443230 ( - ) Pin, 1/8" x 3/8" groove
14 5169197 ( - ) Washer, large
15 5156528 ( - ) Gear, oil pump drive, on pump
16 9409079 ( - ) Screw, cap, 3/8"-16 x 7/8"
17 5169195 ( - ) Support, oil pump idler gear
18 5153258 ( - ) Shaft, oil pump drive
19 186627 ( - ) Screw, cap, 3/8"-24 x 1" (4 used)
20 Chteisteeian ( - ) Washer, lock, 3/8" (4 used)
21 179816 ( - ) Screw, cap, 5/16"-18 x 3/4" (2 used)
22 Cereressnass ( - ) Washer, lock, 5/16" (2 used)
23 5156955 ( - ) Cover, oil pump pad
24 5151370 ( - ) Gasket, oil pump pad cover
25 5153247 ( - ) Valve, oil pump relief
26 5155765 ( - ) Spring, oil pump relief valve
27 5153257 ( - ) Spacer, oil pump body
28 5153617 ( - ) Gear, oil pump drive, with bushings (2 used)
29 Cheaeasane ( ) Washer, lock, 5/16" ( 4 used)
30 179830 ( ) Screw, cap, 5/16" -18 x 3", scavenging pump body to pressure pump
(4 used)
31 5153154 ( - ) Bushing, oil pump body, scavenging pump body
32 5153122 ( - ) Body, oil pump, scavenging, with bushings
33 5153146 ( - ) Shaft, oil pump driven gear

Parts listed below are not illustrated.

5192108 ( - ) Gasket kit, oil pump overhaul (includes oil pan gasket, oil pump
relief valve plug copper gasket, oil pump inlet pipe gasket, oil
pump outlet pipe gasket, oil pressure regulator gasket, and oil
pan drive plug gasket) (as required)

5176119 ( - ) Shim, oil pump, .005", pump to bearing cap (as required)

Part listed below is an assembly of most of the parts in this grouping.
5175988 ( - ) Pump, oil (includes keys 1 through 33, except keys 19 and 20, but
does not include drive gear and key)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



15-4 Tractor -- 8020

FULL FLOW OIL FILTER PARTS

T

\ 13 12 11 10 9 \_7,
8

15
14
R 2424
Engine
Key Part No. Serial No. Description
1 5120740 ( - ) Stud, oil filter outer
2 5574130 ( - ) Gasket, oil filter cover stud
3 5575088 ( - ) Valve, oil filter pressure regulator
4 5575087 - Spring, oil filter pressure regulator valve
S 5575086 i - ; asket, oil filter pressure regulator valve
6 5126686 ( - ) Plug, oil filter pressure regulator valve
7 5571024 ( - ) Gasket, oil filter cover
8 AR 29554 R* ( - ) Element, oil filter, with gaskets
9 5120602 ( - ) Ring, snap
10 5187309 ( - ) Retainer, oil filter spring
11 5154538 ( - )  Washer, retainer spring
12 5187310 ( - ) Gasket, retainer
13 5187308 ( - ) Spring, oil filter
14 5574008 ( - ) Shell, oil filter, with plug
15 112578 ( - ) Plug, 1/4"-18 pipe, in shell
Parts listed below are not illustrated.
5573162 ( - ) Decal (full flow)
103878 ( - ) Plug, 1/4", in adapter

*Order from John Deere Waterloo Tractor Works.

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

15-5

BY-PASS OIL FILTER PARTS

@ B ) f B > .x:f_ A s
2 3 Y ~
4 5 6 7 R 2425
Engine
Key Part No. Serial No. Description
5573419 ( - ) Bracket, oil filter mountin, {2 used)
132430 ( - ) Screw, 3/8" -16 x 2-1/2" %i . hd. (2 used)
etiecesenes ( - ) Washer, lock, 3/8" (2 used)
120374 ( - ) Nut, 3/8"-16 square (2 used)
2 112578 ( - ) Plug, 1/4"-18 pipe (in shell)
3 5572409 ( - ) Shell assembly, oil filter, with plug
4 R 30299 R¥* ( - ) Spacer, oil filter element
5 AR 29589 R* ( - ) Element, oil filter, with cover gasket
6 5571024 ( - ) Gasket, oil filter cover
7 AR 29588 R* ( - ) Cover, oil filter

Part listed below is not illustrated.
5573199 ( - ) Decal (by-pass)

Part listed below contains all of the parts in this grouping plus attaching hardware.
AR 29094 R* ( - ) Filter, oil (by -pass) (complete)

*Order from John Deere Waterloo Tractor Works.

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.SA.



15-6 Tractor -- 8020

BY-PASS OIL FILTER AND SUPPORT

1a—Cp
R $131
12—
13—-——"’%
Tractor

Key Part No. Serial No. Description

1 AR 29078 R ( - ) Elbow, compression

2 R 29083 R ( - ) Pipe, oil filter inlet

3 il seees ( - ) Screw, cap, 3/8" x 2-1/2" (2 used)
4 iieiiiies ( - )  Washer, lock, 3/8" (2 used)

5 R 29082 R ( - ) Support

6 ... ceses ( - ) Washer, lock, 7/16" (3 used)

/2 e ( - ) Screw, cap, 7/16" x 1" (3 used)

8 il ceens ( - ) Nut, hex., 3/8" (2 used)

9 150424 1% ( - ) Bracket (2 used)

10 Cesesans ( - ) Washer, lock, 3/8" (4 used)

11 ceeiasessnse ( - ) Screw, cap, 3/8" x 1/2" (4 used)
12 R 29084 R ( - ) Pipe, oil, filter outlet
13 AR 29079 R ( - ) Connector, compression

14 AR 29080 R ( - ) Elbow, compression

15 AR 29094 R ( - ) Filter, oil, with bracket (see page 15-5 for parts)
16 AR 29081 R ( - ) Connector, compression

*QOrder from General Motors Detroit Diesel Distributor.

TRACTOR - R020 PC-908 (1-JTIN-80) LITHO IN U.S.A.



Tractor -- 8020 15-7

OIL DISTRIBUTION SYSTEM

Engine
Key Part No. Serial No. Description
1 5153828 ( - ) Pipe, scavenging inlet tube screen
2 5153902 ( - ) Gasket, oil pump inlet pipe (2-1/4" bolt centers) (2 used)
3 crseensnes ( - ) Washer, lock, 5/16" (8 used)
4 186625 ( - ) Screw, cap, 5/16" - 18 x 7/8" (4 used)
5 5153815 ( - ) Pipe, oil pump inlet, scavenging pump
6 179824 ( - ) Screw, cap, 5/16" -18 x 1-3/4" (4 used)
7 5153943 ( - ) Pipe, oil pump inlet
8 5153313 ( - ) Gasket, oil pump inlet pipe (2-1/8" bolt centers) (2 used)
9 5153313 ( - ) Gasket, oil pump outlet pipe, at pump (2 used)
10 5156994 ( - ) Pipe, oil pump outlet, scavenging pump
11 certecesnaes ( - ) Washer, lock, 5/16" (6 used)
12 179824 ( - ) Screw, cap, 5/16" - 18 x 1-3/4" (4 used)
13 5159388 ( - ) Pipe, 0il pump outlet, pressure pump
14 5151370 ( - ) Gasket, oil pump outlet pipe, at block
15 186625 ( - ) Screw, cap, 5/16" -18 x 7/8", to block (2 used)
16 5118302 ( - ) Cover, oil pump inlet screen (2 used)
17 5155605 ( - ) Screw, cap, 5/16" (4 used)
18 5151241 ( - ) Lockwire (2 used)
120393 ( - ) Washer, 5/16" flat (4 used)
19 5153286 ( - ) Screen, oil pump inlet (2 used)
20 5153284 ( - ) Retainer, oil pump inlet pipe screen (2 used)
21 5153829 ( - ) Bracket, oil pump inlet screen support
22 Cerrheriaaes ( - ) Screw, cap, 3/8" -24 x 3/4", to bearing cap (2 used)
o B | - )  Washer, lock, 3/8" (2 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



15-8 Tractor -- 8020

OIL PAN AND OIL FILLER

16 N\ 13
c 14
R 2438 4
fo—15
Engine
Key Part No. Serial No. Description
1 5110008 ( - )  Pan, oil, upper
2 5195625 ( - ) Gasket, set, oil pan to block
3 5168175 ( - ) Adapter, oil filler
4 5150147 ( - )  Strainer, oil filler tube
5 5181999 ( - ) Tube, oil filler
6 1543853 ( - ) Gap, oil filler, with gasket
1543857 ( - )  Gasket, oil filler cap
7 186283 ( ‘- )  Screw, cap, 3/8" -16 x 3-1/2" (2 used)
8 103321 ( - ) Washer, lock, 3/8" (2 used)
9 5170049 ( - ) Gasket, oil filler adapter
10 189697 ( - ) Screw, cap, 5/16" - 18 x 1", with lock washer (34 used)
11 5153256 ( - ) Gasket, lower oil pan
12 5153153 ( - ) Pan, oil, lower
13 9409961 ( - )  Plug, drain (3/4" pipe)
14 Ceseseseseas ( - ) Washer, lock, 3/8" (2 used)
15 179838 ( - ) Screw, cap, 3/8" -16 x 7/8" (2 used)
16 5188498 ( - ) Cover, oil pan side
17 5170049 ( - ; Gasket, oil pan side cover
18 189697 ( - Screw, cap, 5/16" -18 x 1", with lock washer (22 used)
19 103879 ( - )  Plug, 3/8" square head pipe
20 444692 ( - ) Plug, 1/4" Allen head pipe (2 used)
21 189697 { - ) Screw, cap, 5/16" -18 x 1", with lock washer (8 used)
22 5171165 ( - ) Cover, oil pan bottom
23 5153788 ( - ) Gasket, oil pan bottom cover

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

OIL COOLER AND WATER CONNECTIONS

Engine

Key Part No. Serial No. Description

1 186650 ( - ) Screw, cap, 5/16" -18 x 4-3/4" (6 used)

2 tecseseasese ( - ) Washer, lock, 5/16" (8 used)

3 5124194 ( - ) Housing, oil cooler

4 5150155 ( - ) Gasket, oil cooler core inner

5 8514600 ( - ) Core, oil cooler (12 plate)

6 5154215 ( - Gasket, oil cooler core outer

7 5177772 ( - ; Plug, oil cooler by-pass valve*

8 5177773 ( - ) Gasket, oil cooler by-pass valve plug*

9 5177778 ( - ) Spring, oil cooler by-pass valve*

10 5177777 ( - ) Valve, oil cooler by-pass*
11 186624 ( - ) Screw, cap, 5/16" -18 x 1-1/4" (2 used)
12 5150154 ( - ) Gasket, oil cooler adapter to block (2 used)
13 5152904 ( - ) Gasket
14 5123636 ( - ) Adapter, oil cooler, part of oil filter assembly
15 eesssenanns ( - ) Washer, lock, 3/8" (6 used)

16 186619 ( - ) Screw, cap, 3/8" - 16 x 1-1/8" (3 used)

186612 ( - ) Screw, cap, 3/8" -16 x 1-3/8" ( 3 used)
179847 { - ) Screw, cap, 3/8" -16 x 2
5152148 ( - )  Washer

17 5177241 ( - ) Flange, oil cooler water hole
18 5153902 ( - ) Gasket, oil cooler water hole flange
19 444867 ( - ) Plug, 3/8" pipe (2 used)
20 5115214 ( - )  Plug, 1/2" pipe
21 186629 ( - ) Screw, cap, 5/16" -18 x 1" (2 used)
22 ceceracesses ( - )  Washer, lock, 5/16" (2 used)
23 179839 ( - ) Screw, cap, 3/8" -16 x 1" (4 used)
24 seessscsenss ( - )  Washer, lock, 3/8" (2 used)
25 5121502 ( - ) Connection, oil cooler water inlet
26 5121797 ( - ) Gasket, oil cooler water inlet connection
27 103647 ( - ) Draincock, 1/4"
28 [ e ( - ) Nut, hex., 3/8" -16 (2 used)

*Part of full flow filter assembly.

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



15-10 Tractor -- 8020

LUBRICATION SYSTEM

Tractor
Key Part No. Serial No. Description

Parts listed below are not illustrated. '
Clamp, front lube tubes (4 used)

A 4772 R ( - )

R 20922 R ( - ) Hose, rear lube tubes and fsont lube tube sleeves (9 used)

AA 4937 R ( - ) Connector, special union, rear centralized lube and tubes and front
lube tubes (25 used)

AR 29563 R ( - ) Elbow, compression, gudgeon bushing

AR 29563 R ( - ) Elbow, compression, steering cylinder front pivot pin lube tube

R 29131 R ( - ) Clip, front lube tube

JD 7759 ( - )  Fitting, grease (13 used)

ceevesrevene ( - ) Screw, cap, 3/8" x 5/8", front lube tube clamps (4 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 20-1

AIR INLET HOUSING

Engine
Key Part No. Serial No. Description
1 5187806 ( - ) Housing, air inlet
5113798 ( - ) Housing, air inlet, complete (includes keys 1 through 10 and 14, 15,
16, 17, 18, 19, 20)
5113797 ( - ) Housing, air inlet, short (includes keys 1, 2, 14, 15, 16, 17, 18,
19 and 20)
2 103878 ( - ) Plug, pipe, 1/4"
3 5113633 ( - ) Spacer, shutdown valve latch
4 5112785 ( - ) Latch, shutdown valve
5 121926 ( - ) Screw, cap, 1/4" - 20 x 1-1/2"
6 e reereas ( - ) Washer, lock, 1/4"
7 120392 ( - ) Washer, flat, 1/4"
8 5112787 ( - ) Spring, shutdown latch tension
9 5122623 ( - ) Cam, shutdown reset
10 5114974 ( - ) Handle, shutdown valve reset lever
11 3290572 ( - ) Gasket, air inlet housing striker plate
12 3290399 ( - ) Plate, air inlet housing striker
13 5111881 ( - ) Screen, blower inlet
14 111841 ( - ) Pin, 1" taper (4 used)
15 5172031 ( - ) Valve, air inlet housing shutdown (2 used)
16 5112971 { - ) Shaft, air inlet housing shutdown valve
17 5111904 ( - ) Spring, shutdown valve tension
18 5182977 ( - ) Ring, shutdown shaft seal (2 used)
19 111841 ( - ) Pin, 1" taper
20 103341 ( - ) Washer, flat, 3/8"
21 179844 ( - ) Screw, cap, 3/8" - 16 x 1-5/8" (2 used)
179847 ( - ) Screw, cap, 3/8" -16 x 2"
179848 ( - ) Screw, cap, 3/8" - 16 x 2-1/4" (2 used)
186282 ( - ) Screw, cap, 3/8" -16 x 3-3/4"
22 cesesrersense (¢ - )  Washer, lock, 3/8" (6 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



20-2 Tractor -- 8020

AIR CLEANER

\24

18 ceresseenens

19 DR R R R N )

Washer, lock, 5/16" (2 used)
Screw, cap, 7/16" x 1-1/8" (4 used)

E——ZS
H—26
29
O
R2355 27
Tractor
Key Part No. Serial No. Description
1 R 29407 R ( - ) Gasket, inlet elbow to engine
2 R ( - ) Washer, lock, 3/8" (6 used)
3 teceeesesans ( - ) Screw, cap, 3/8" x 1-1/4" (6 used)
4 tecesesncnes ( - ) Nut, hex., 5/16"
5 ceeessiennes ( - ) Washer, lock, 5/16"
6 B 1504 R ( - ) Stud
7 R 37168 R ( - ) Elbow, inlet
8 AR 29690 R ( - ) Clamp (2 used)
9 R 29405 R ( - ) Hose
10 AR 29254 R ( - ) Band, air cleaner
11 Cereeneens . ( - ) Screw, cap, 5/16" x 5/8" (2 used)
12 AR 29911 R ( - )  Support, air cleaner
13 AR 29256 R ( - ) Cap, air stack
14 ercasearene ( - ) Washer, lock, 1/2" (2 used)
15 ssseccccscee ( - ) Screw, cap, 1/2" X 3/4", high-strength (2 used)
16 R 30366 R ( - )  Bracket, engine stop cable
17 cesseescnscs ( - ) Nut, hex., 5/16" (2 used)
( - )
( - )

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 20-3

AIR CLEANER -- Continued

Tractor
Key Part No. Serial No. Description
20 sesescnse ( - ) Washer, lock, 7/16" (4 used)
21 ceececnsnnns ( - ) Nut, 7/16" (4 used)
22 ceeene ( - ) Screw, cap, 3/8" x 1" (3 used)
23 tecesensens ( - ) Washer, lock, 3/8" (3 used)
24 AR 29253 R ( - ) Cleaner, air, complete (do not stock)
25 R 29814 R ( - ) Bolt, oil cup (2 used)
26 R 29815R ( - ) Nut, oil cup bolt (2 used)
27 AR 29394 R ( - ) Cuwp
28 R 29808 R ( - ) Gasket, oil cup
29 AR 29393 R ( - ) Tray, air cleaner
PRE-SCREENER AND PRE-CLEANER
8
il D
6@
4 —
3
1/ @‘L
R 5226
Tractor
Key Part No. Serial No. Description
1 R 21645 R ( - ) Clip (2 used)
2 R 21644 R ( - )  Spring (4 used)
3 AR 29653 R ( - ) Screen, pre-screener
4 AR 29652 R ( - ) PRE-SCREENER (ATTACHMENT) (CAN BE USED ONLY WITH
AR29199R PRE-CIEANER WITH AIR STACK)
5 AR 29199 R ( - ) PRE-CLEANER, WITH AIR STACK (ATTACHMENT)
6 AR 29568 R ( - ) Base, pre-cleaner
7 R 30235R ( - ) Bowl, pre-cleaner
8 AR 29855 R ( - ) Cover, pre-cleaner, with wing nut
9 AR 29318 R ( - ) Stack, air, with clamp, bolt and nut
.. AR 29854 ( - ) Pre-cleaner complete

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



20-4 Tractor -- 8020

BLOWER

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 20-5
BLOWER -- Continued

Engine
Key Part No. Serial No. Description
1 5173363 ( - ) Screw, cap, plate to gear (3 used)
2 e iiieae ( - )  Washer, lock, 5/16" (6 used)
3 120393 ( - )  Washer, flat, 5/16" (6 used)
4 5173366 ( - ) Hub, blower rotor gear
5 5173365 ( - ) Plate, blower rotor gear hub (2 used)
6 5173364 ( - ) Spacer, blower rotor gear hub (3 used)
7 5173362 ( - ) Screw, cap, plate to hub (3 used)
8 5114746 ( - ) Rotor, blower, upper, with plugs
5165289 ( - ) Plug, rotor end (six per rotor) (as required)
142522 ( - ) Pin, groove, 1/4" x 1-3/4"
9 5179046 ( - ) Shaft, blower rotor front
10 5114528 ( - ) Pin, dowel (4 used)
11 117296 ( - ) Screw, 5/16" -18 x 1-1/2" {ill. hd. (4 used)
12 teseassseses ( - ) Washer, lock, 1/4" (6 used)
13 443603 ( - ) Screw, cap, 1/4" -20 x 3/4" (6 used)
14 5114726 ( - ) Gasket, blower housing end plate cover (2 used)
15 5114442 - ) Cover, blower housing end plate, front
16 179828 2 - ) Screw, cap, 5/16" -18 x 2-1/2" (20 used)
17 erececnsans ( - ) Washer, lock, 5/16" (20 used)
18 138234 ( - ) Screw, cap, 5/16" -24 x 1-1/2" hex. socket hd.
19 5179605 ( - ) Coupling, blower to water pump drive
20 5179017 ( - ) Retainer, blower rotor front bearing (2 used)
21 7451054 ( - ) Bearing, blower rotor front (2 used)
22 5193719 ( - ) Plate, blower housing end (includes key 10) (2 used)
23 5150220 { - ) Seal, blower housing end plate (4 used)
5192438 ( - ) Seal, blower housing end plate (for use with 5192439 spacer) (as
required)
5192439 ( - ) Spacer, blower rotor shaft oil seal (wear ring, use with 5192438 seal
to compensate for rotor shaft wear) (as required)
24 179866 ( - ) Screw, cap, 7/16" -14 x 2", blower mounting (8 used)
25 5150238 ( - ) Washer, blower mounting bolt (8 used)
26 5115656 ( - ) Gasket, blower to engine
27 5111715 ( - ) Housing, blower
28 5114749 ( - ) Rotor, blower, lower, with plugs
29 5150372 ( - ) Shim, blower rotor timing gear, .002" (as required)
5153938 ( - ) Shim, blower rotor timing gear, .003" (as required)
5150855 ( - ) Shim, blower rotor timing gear, .005" (as required)
5150856 ( - ) Shim, blower rotor timing gear, .010" (as required)
30 5194805 ( - ) Set, gear, blower rotor reduction (2 gears)
31 5154401 ( - ) Disk, blower rotor fuel pump coupling
32 chesesesenss ( - )  Washer, lock, 1/2"
33 182776 ( - ) Screw, cap, 1/2" -20 x 1-1/4", driven gear retaining
34 186645 ( - )  Screw, cap, 7/16" -20 x 1-1/4", driven gear retaining
35 5115164 ( - ) Cover, blower housing end plate (rear)
36 5173695 ( - ) Clamp, blower drive cover seal (2 used)
37 5172865 ( - ) Seal, blower drive cover (hose) (2 used)
38 5112904 ( - ) Cover, blower drive
39 5192751 ( - ) Kit, hub, blower rotor gear (includes keys 1, 2,3, 4,5,6, and 7 ip
quantities shown) (as required)
40 sesseseseses ( - )  Washer, lock, 7/16"
41 5189966 ( - ) Retainer, rotor gear bearing (outer race)
42 5189967 ( - ) Retainer, rotor gear bearing (inner race)
43 905304 ( - ) Bearing, blower rotor gear
44 5192234 ( - ) Set, gear, blower rotor timing (2 gears)
45 443603 ( - ) Screw, cap, 1/4" -20 x 3/4" (6 used)
46 cesssssessss ( - )  Washer, lock, 1/4" (6 used)
47 5179017 ( - ) Retainer, blower rotor rear bearing (2 used)
48 954418 ( - ) Bearing, blower rotor rear (2 used)
Parts listed below are an assembly of some of the parts in this grouping.
5114475 ( - ) Blower, complete
5192754 ( - ) Kit, blower (includes necessary gaskets to install blower, governor,
fuel pump and water pump on engine) (as required)
5192796 ( - ) Kit, blower, repair (includes keys 14, 21, 23, 29 and 48 and blower

rotor shaft oil seal spacer in quantities required to overhaul one
blower) (as required)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



20-6 Tractor -- 8020

BLOWER DRIVE AND BLOWER DRIVE SHAFT

Engine
Key Part No. Serial No. Description
1 5189970 ( - ) Shaft, blower drive
2 5167727 ( - ) Ring, blower drive shaft retaining
3 137421 ( - ) Elbow, 1/4", inv. fl. tube 90° to support
4 5150433 ( - ) Pipe, blower drive bearing oil
5 143342 ( - ) Elbow, 1/4", inv. fl, tube 90°, 1/4" pipe tread, to block
6 169067 ( - ) Ball, 7/32" dia., steel
7 Cereieaeans ( - ) Washer, lock, 3/8" (2 used)
8 181361 ( - ) Washer, lock, 3/8" -24 x 7/8" (2 used)
9 5150285 ( - ) Bearing, blower drive gear hub support
10 5158901 ( - ) Washer, blower drive gear hub thrust
11 5152804 ( - ) Nut, blower drive gear hub
12 5150281 ( - ) Washer, lock, blower drive gear hub
13 444687 ( - )  Plug, pipe, 1/8"
14 5172870 ( - ) Support, blower drive gear hub
15 5150286 ( - )  Gasket, blower drive gear hub support
16 5150279 ( - ) Hub, blower drive gear
17 5173320 ( - ) Gear, blower drive
18 5150345 ( - ) Support, blower drive coupling
19 5150346 ( - ) Seat, blower drive coupling spring (4 used)
20 5196314 ( - ) Spring pack, blower drive coupling
21 5150349 ( - ) Retainer, blower drive coupling
22 TS ( - ) Washer, lock, 5/16" (6 used)
23 5150350 ( - ) Screw, cap, drive coupling (6 used)
24 5150348 ( - ) Cam, blower drive coupling

Part listed below is an assembly of some of the parts in this grouping.
5150344 ( t- ) Coupling, blower drive (includes keys 18, 19, 20 and 24)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

20-7

=
®
<
o
5
4
°

............

...........

R 29331 R
AR 29177 R
R 31130 R
AR 29176 R
R 29329 R
A 4646 R
M 3636 T
24H 1305

29327 R

S\Om\lm(ﬂa&wN.—-

._
=

esocscsecoece

b b b A pd pa b e
LNV WM

=4

P~ N PN PN g, P vy P P Py, g, PN PN ey Py N TN e P T

MUFFLER AND EXHAUST PIPE

Tractor
Serial No.

[ T T O T T T U TR T T O RN RO I I B

st s st 7 ol s P i i o it T T i S N Nl P i

Description
Screw, 1/2" x 2-3/4"
Washer, lock, 1/2"
Nut, hex., 1/2"
Pipe, exhaust
Cover, exhaust muffler (sub. AR60857)
Clamp
Muffler
Gasket, elbow to muffler
Nut, brass (4 used)
Stud (4 used)
Washer, 25/64" x 7/8" x 060" (4 used)
Elbow, muffler inlet
Screw, cap, 1/2" x 5-3/4" (2 used)
Screw, cap, 1/2" x 1-3/8" (2 used)
Gasket, elbow to manifold
Screw, cap, 3/8" x 1" (4 used)
Washer, lock, 3/8" (4 used)
Bracket
Washer, lock, 1/2" (2 used)
Screw, cap, 1/2" x 1" (2 used)

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN US.A.



20-8

Tractor -- 8020

EXHAUST MANIFOLD

Engine
Key Part No, Serial No, Description
1 9174746 ( - ) Nut, hex, lock, 7/16" -20 (7 used)
2 5188273 ( - ) Washer (7 used)
3 5176729 ( - ) Manifold, exhaust
4 2088510 ( - ) Stud, exhaust manifold outlet (4 used)
5 5150195 ( - ) Gasket, exhaust manifold (end) (2 used)
6 5150196 ( - ) Gasket, exhaust manifold (intermediate)
7 5112899 ( - ) Stud, exhaust manifold to head (7 used)
TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

THROTTLE CONTROLS

15 1112 13 14

Engine
Key Part No, Serial No. Description
1 139009 ( - ) Screw, set, 1/4" -28 x 1/4"
2 5164320 ( - ) Collar, throttle control cross shaft
3 5128193 ( - ) Lever, throttle control cross shaft
4 121917 ( - ) Nut, 5/16" -24 (2 used)
5 ( - ) Washer, lock, 5/16"
6 5118951 ( - ) Joint, ball, 5/16"
7 5166962 ( - ) Rod, throttle control, rear of engine to governor
8 116535 ( - ) Clevis, 5/16" -24
9 103495 ( - ) Pin, clevis, 5/16"
10 ceeeresenins ( - ) Pin, cotter, 3/32" x 1/2"
11 5171429 ( - ) Nut, throttle booster spring hanger
12 5171045 ( - ) Screw, cap, throttle booster spring hanger
13 5126542 ( - ) Spring, governor control retracting
14 5122570 ( - ) Clip, retracting spring, on governor lever
15 5123881 ( - ) Lever, governor control
16 5169235 ( - ) Clip, retracting spring, on spring housing
17 ceesevsane ( - ) Washer, lock, 1/4"
18 186647 ( - ) Screw, cap, 1/4" -20 x 1"
19 5172501 ( - ) Bracket, throttle booster spring
20 5172499 ( - ) Spring, throttle booster
21 5172502 ( - ) Eye, throttle booster spring adjusting
22 e .. ( - ) Nut, hex., 1/4" -20 (2 used)
23 443603 ( - ) Screw, cap, 1/4" -20 x 3/4"
24 Ceeeeeaeas ( - ) Washer, lock, 1/4"
25 3290823 ( - ) Shaft, throttle control cross
26 5150051 ( - ) Bracket, engine lifter, rear

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020
THROTTLE LINKAGE

20-10

LITHO IN U.S.A.

(1-JUN-80)

TRACTOR - 8020 PC-908



Tractor -- 8020

» BB WWWWWWWWWWNNNNDNNDNN NN R e e e e = =

46

Part No.
22H 797
R 37011 R
R 37012 R
R 37044 R
34H 78
26H 67
14H 655
R 29918 R
34H 194
R 29920 R
R 29921 R
AR 29908 R
R 29372 R
R 29923 R
34H 194
B 2541 R
B 2274 R
24H 1302
R 29832 R
F 2762 R
R 29829 R
34H 79
C 1067 R
AR 29358 R
AR 29491 R
24H 1658
L 324 T
R 29833 R
R 29924 R
R 29831 R
R 29830 R
R 29925 R
R 29340 R
R 29926 R

THROTTLE LINKAGE -- Continued

Tractor
Serial No.

e e e o e e e e e e S e S e e N N N St S S S S N N e S N NP N P N N N e N N N N N Nt N N NP N

Description
Screw, special set
Nut, jam, 3/8"
Shaft, speed control, lower
Coupler
Shaft, speed control, upper
Pin, roll (2 used)
Key, Woodruff
Nut, cap
Washer, lock, 1/2"
Lever, speed control
Pin, roll, thrust plate
Arm, speed control shaft
Facing, speed control
Bracket, speed control, with bushings and plate
Bushings (4 used)
Spacer
Pin, roll, shaft to spacer
Spring, speed control shaft
Washer
Nut, jam, 5/8'" (2 used)
Screw, cap, 3/8" x 1-1/8" (4 used)
Washer, lock, 3/8" (4 used)
Nut, 3/8" (4 used)
Washer, 13/32" x 11/16" x ,036" (4 used)
Pin, cotter, 1/8" x 1" (5 used)
Rod, throttle
Spring
Arm, throttle rod
Pin, roll, throttle rod arm (2 used)
Pin, headed
Nut, jam, 3/8" (4 used)
Washer, lock, 3/8" (2 used)
Joint, ball, speed control link (2 used)
Arm, speed control link, with bushing
Washer, 21/32" x 1" x .060"
Yoke, throttle rod (sub. M80373)
Link, speed control
Shaft, speed control cross
Rod, accelerator
Arm, accelerator
Screw, cap, 3/8" x 3/4" (4 used)
Washer, lock, 3/8" (4 used)
Support, accelerator pedal
Pin, headed, accelerator pedal
Pin, cotter, 3/32" x 1"
Pedal, accelerator

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.

20-11



20-12 Tractor -- 8020

VARIABLE SPEED GOVERNOR

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 20-13

VARIABLE SPEED GOVERNOR -- Continued
For Keys 62 through 82, See Page 20-15

Engine
Key Part No. Serial No. Description
1 142656 ( - ) Plug, expansion, 3/4"
2 5173964 ( - ) Shaft, governor variable speed spring lever
3 e ves ( - ) Washer, lock, 5/16" (2 used)
4 445520 ( - ) Screw, cap, 5/16" -18 x 3-1/2" (2 used)
5 5179613 ( - ) Screw, cap, idler speed adjusting
6 123390 ( - ) Nut, hex., 1/4" -20
7 444692 ( - ) Plug, pipe, 1/4", clutch recess head
8 148402 ( - ) Bearing, governor variable speed spring lever shaft (2 used)
9 5152932 ( - ) Washer, packing retainer
10 5176557 ( - ) Seal, governor variable speed spring lever shaft
11 223065 ( - ) Screw, set, 5/16" -24 x 1/4"
12 5152941 ( - ) Retainer, governor variable speed spring
13 5152962 ( - ) Shim, governor variable speed spring, .010" (as required)
5153904 ( - ) Shim, governor variable speed spring, .078" (as required)
14 5150942 ( - ) Pin, dowel (2 used)
15 120391 ( - ) Washer, flat, no. 10
16 115545 ( - ) Washer, lock, no. 10 internal tooth
17 113903 ( - ) Screw, no. 10 -24 x 7/16" rd. hd. sl.
18 5154422 ( - ) Lever, governor operating shaft
19 5150943 ( - ) Pin, governor operating shaft lever
20 5150394 ( - ) Lever, governor differential
21 5174425 ( - ) Shaft, governor throttle, with pins
22 148402 ( - ) Bearing, governor throttle shaft (2 used)
23 5150889 ( - ) Gasket, governor cover
24 5174429 ( - ) Ring, snap
25 5158432 ( - ) Lever, governor cover throttle shaft (shutdown lever)
26 186647 ( - ) Screw, cap, 1/4" -20 x 1"
27 ( - ) Washer, lock, 1/4"
28 5176557 ( ) Seal ring, governor throttle shaft (packing)
5153060 ( ) Retainer, governor throttle shaft packing (washer) (2 used)
29 132264 ( - ) Screw, 1/4" -20 x 3/4", fil. hd. (4 used)
30 Ceeeeescecns ( - ) Washer, lock, 1/4" (4 used)
31 5174412 ( - ) Cover, governor, less shaft and levers, with bearing
5174402 ( - ) Cover, governor, complete (includes keys 21, 22, 23, 24, 25, 26,
27, 28, 31, and 32)
32 5174428 ( - ) Pin, governor throttle shaft fulcrum shaft lever
33 142583 ( - ; Retainer, spring, 13/64"
34 5150941 ( - Washer
35 5150894 ( - ) Pin, governor differential lever
36 122161 ( - ) Nut, hex., 1/4" -28
37 5150898 ( - ) Screw, cap adjusting
38 5159080 ( - ) Washer
39 457187 ( - ) Bearing, governor operating shaft (upper)
40 5154435 ( - ) Shaft, governor operating
5158820 ( - ) Shaft, governor operating (includes keys 46 and 47 and 5154438 shaft
assy. )
5154438 ( - ) Shaft, governor operating (includes keys 18, 19, 36, 37, 38, 39, and
40)
41 5123812 ( - ) Gasket, governor to cylinder head
42 hreecereees ( - ) Washer, lock, 1/4" (2 used)
43 443603 ( - ) Screw, cap, 1/4" -20 x 3/4", governor to head (2 used)
44 5158904 ( - ) Housing, governor control (includes keys 14, 15, 16, 17, 20, 33, 34,
35, 44, 48, 49, and 5158820 shaft assy.)
5183314 ( - ) Housing
45 5150942 ( - ) Pin, dowel (2 used)
46 5185605 ( - ) Fork, governor operating shaft
47 139013 ( - ) Screw, set, 1/4" -28 x 1/2"
48 148403 ( - ) Bearing, governor operating shaft (lower)
49 142656 ( - ) Plug, expansion, 3/4"
50 5183268 ( - ) Cap, governor weight housing
51 5165221 ( - ) Gasket, governor weight housing cap
52 5150884 ( - ) Screw, bearing retainer
53 5150897 ( - ) Washer, lock
54 954716 ( - ) Bearing, governor weight shaft end
55 451905 ( - ) Bearing, govemnor riser thrust
56 5118219 ( - ) Screw, cap, with seal washer, governor to blower (6 used)
57 5176837 ( - ) Cover, governor weight housing
58 143342 ( - ) Elbow, 1/4", 90° in block
59 5176834 ( - ) Tube, governor bearing lubrication
60 5166265 ( - ) Elbow, restricted, in weight housing cover
61 190910 ( - ) Screw, cap, 1/4" -20 x 2-3/8" (4 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



20-14 Tractor -- 8020

VARIABLE SPEED GOVERNOR -- Continued

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 20-15

VARIABLE SPEED GOVERNOR -- Continued
For Keys 1 through 61, See Page 20-13

Engine
Key Part No. Serial No. Description
62 e rieeceaens ( - ) Washer, lock, 1/4" (4 used)
63 5150246 ( - ) Gasket, governor to blower
64 5183286 ( - ) Housing, governor weight
5111976 ( - ) Housing and weight, governor (includes keys 50, 51, 52, 53, 54, 55,
64, and 66 and 5111978 carrier and weight assy. )
65 5150890 ( - ) Gasket, governor weight housing cover
66 5154503 ( - ) Riser, governor
67 447196 ( - ) Bearing, governor weight (4 used)
68 5111979 ( - ) Weight, governor (includes key 67) (2 used)
69 5151487 ( - ) Washer (8 used)
70 5178581 ( - ) Ring, retainer (4 used)
71 5185154 ( - ) Shaft, governor weight (2 used)
72 5185606 ( - ) Cadrrier, governor weight
5111978 ( - ) Carrier and weight, governor (includes key 71 and 5174453 shaft and
carrier assy. and 5111979 weight assy., and keys 69 and 70)
73 5174453 ( - ) Shaft and carrier assy., governor weight, with shaft and carrier
5150925 ( - ) Shaft, governor weight carrier
74 5177083 ( - ) Screw, governor buffer
75 122236 ( - ) Nut, hex., 3/8" -24
76 5152939 ( - ) Guide, governor variable speed spring plunger
77 5152938 ( - ) Plunger, governor variable speed spring
78 5111981 ( - ) Spring, governor variable speed (two white stripes)
79 5179102 ( - ) Lever, governor variable speed spring, with bearing and pin
80 5152944 ( - ) Gasket, governor variable speed spring housing
81 5172557 ( - ) Housing, governor variable speed spring
5179124 ( ) Housing, governor variable speed spring (includes keys 1, 2, 5, 6, 7.
8, 9, 10, 11, 79, 81, and 82)
82 103904 ( - ) Key, woodruff, 1/8" x 1/2"

Part listed below is not illustrated.
5171784 ( - ) Stop, governor variable speed spring retainer, with step

Part listed below contains some of the parts in this grouping.
5111974 ( - ) Governor, complete

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



20-16 Tractor -- 8020

AIR COMPRESSOR AND DRIVE

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 20-17

AIR COMPRESSOR AND DRIVE -- Continued
Engine
Key Part No. Serial No. Description
1 2136944 { - ) Plate, air compressor drive
2 5119920 ( ) Screw, cap, drilled head (4 used)
3 2136946 ( - ) Coupling, air compressor drive
4 103375 ( - ) Pin, cotter, 3/32" x 1-1/8"
5150568 ( - ) Washer, copper, 7/16"
S 2136945 ( - ) Hub, air compressor drive
6 5117061 ( - ) Gasket
7 AR 29506 R¥ ( - ) Compressor, air (for parts see page 65-4})
179862 ( - ) Screw, cap, 7/16" -14 x 1-1/2"
186725 ( - )  Screw, cap, 1/2" -13 x 1-1/2" (4 used)
8 142269 ( - ) Bushing, 1/2" x 3/8", reducing pipe, it *-ai:. -nanifold
9 3133153 ( ) Connector, hose, 5/8" (2 used)
10 111607 ( ) Clamp, air compressor water hose, 1-1/32% 1.1 (2 used)
11 5181993 ( - ) Hose, air compressor to water outlet manifols
12 5189765 ( - ) Tube, air compressor water inlet
13 137425 ( - ) Elbow, 1/2", 90°
14 5110410 ( - ) Gasket, air compressor inlet connection (furnished with air compressor)
15 5189769 ( - ) Elbow, air compressor booster inlet, elbow
16 tresesssenns ( - ) Washer, lock, 5/16" (2 used)
17 179816 ( - ) Screw, cap, 5/16" -18 x 3/4" (2 used)
18 141621 ( - ) Elbow, 90° street, 3/4"
19 5177697 ( ) Hose, air compressor booster inlet
20 118753 ( - ) Elbow, 1/4", 90°
21 118755 ( - ) Elbow, 3/8", 90° (2 used)
22 116524 ( - ) Bushing, reducing pipe, 1/2" x 1/4"
23 120401 ( ) Elbow, 90° street, 1/8"
24 113175 { - ) Plug, pipe, 1/8"
25 2094272 ( - ) Tee, to block
26 2308332 ( - ) Hose, air compressor oil supply, flexible
27 5153473 ( - ) Clip, air compressor lube oil tube
28 9409961 ( - ) Plug, pipe, 3/4"
29 5189177 ( - ) Hose, air compressor oil drain
30 110289 ( - ) Elbow, 3/4", fl. tube 90°
31 5180189 ( ) Cover, cylinder block hand hole (two hole. zapped 3/4")
32 5115097 ( ) Cover, cylinder block water hole
33 111316 ( - ) Elbow, 90° street, 3/8"
34 R 30160 R* ( - ) Nut, special slotted

*Furnished by John Deere Waterloo Tractor Works.

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



20-18 Tractor -- 8020

ENGINE EMERGENCY SHUT-OFF

Tractor
Part No. Serial No. Description
AR 29186 R - Cable and tube
B 1986 R Clip, tube to fuel strainer bracket
R 29349 R Bracket, tube
A 2421 R Clamp, tube to bracket

Washer, lock, 1/4"

Nut, 1/4"

Screw, cap, 1/4" x 3/4" (2 used)
Nut, special hex, (2 used)

ssece s

OO\ U WN - 5
<

P L L el Lo T

N e ot S S S

[N T I B B )

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

oVv® qmmhwwwf

-
N -

Yy

Part No.
37H 44
R 28750 R
R 28819 R
AR 29961 R
R 47147
AR 29853 R

R 47147

B 1504 R

21H 1029

AR 27940 R
R 31227 R

PN PN TN Sy P, PN TN PN TN N N NN P PN

R 10063

Tractor
Serial No.

STARTING AID TUBE

N N i S o e S s st i S o P P

Description
Screw, drive, No. 7 x 3/8”
Cap, adapter
Packing, cap
Adapter, with clip
O-ring
Tube, starting aid, with clip
Nut, hex., 5/16”
Washer, lock, 5/16"
O-ring
Pin, dowel
Screw, mach., 5/16" x 3/4" (2 used)
Washer, lock, 5/16" (2 used)
Chain, with couplings
Coupling (2 used)
Pin, cotter, 1/8" x 1"

ENGINE STOP

3
<

WO dWN -

Part No.
AR 29472 R
R 30366 R

eessse e
eseeescsccnee

R R RN EREE RN

14H 631
R 662 R
R 30367 R

DR N N I

P L L T e s i danlan

Tractor
Serial No,

o (N S S N P

Description
Cable, push pull, engine stop
Bracket, cable
Screw, cap, 5/16" x 5/8" (2 used)
Washer, lock, 5/16" (2 used)
Nut, hex., 5/16" (2 used)
Nut, special hex,
Pin, headed, cable yoke
Yoke, cable
Pin, cotter, 1/16" x 1"

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.

20-19



20-20

Tractor -- 8020

Key Part No.
1 179862 (
2 ... eeaeas (
3 103342 (
4 5176066 (
5 5173482 (
6 Cesessnesens (
7 100014 (
8 5176066 (
9 5150900 (
10 120217 (
11 110493 (
12 5187408 (
13 121928 (
14 ... eenes (
15 5165244 (
16 5182647 (
17 121928 (

Engine
Serial No.

VENTILATING SYSTEM

— N e S S S N N N Nt N N N N o o

10 11

T

—I12

Description
Screw, cap, 7/16" -14 x 1-1/2" (4 used)
Washer," lock, 7/16" (4 used)
Washer, flat, 7/16" (4 used)
Baffle, crankcase
Gasket, crankcase breather
Washer, lock, 5/16" (2 used)
Screw, cap, 5/16" .-24 x 1" (2 used)
Baffle, crankshaft breather
Gasket, breather tube ‘
Washer, lock, no. 10 (2 used)
Screw, no. 10 -24 x 1-1/4", fil, hd. (2 used)
Tube, breather
Screw, cap, 5/16" -24 x 1/2"
Washer, lock, 5/16"
Clip, breather tube
Adapter, breather tube clip
Nut, hex., 5/16" -24

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020 20-21

TACHOMETER DRIVE

2

@gp

Engine
Key Part No. Serial No. Description
1 3290416 ( - ) Cover, with seal
2 3202615 ( - )  Seal
3 3224992 ( - ) Shaft, drive
Parts listed below are not illustrated.
179857 ( - ) Screw, cap, 7/16" -14 x 7/8", cover to flywheel housing
sseessessane ( - )  Washer, lock, 7/16"
179882 ( - )  Screw, cap, 1/2" -13 x 1-1/8", cover to flywheel housing (4 used)
ceessciesses ( - )  Washer, lock, 1/2" (4 used)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



25-2

Tractor -- 8020

Key Part No.
1 179819 (
2 5150191 (
3 5178274 (
4 5118219 (
5 5178273 (
6 5118468 (
7 5113107 (
8 5186570 (
9 5186571 (
10 1307368 (
11 5186572 (
12 5150182 (
13 5182070 (
14 118536 (
15 5150193 (
16 5189041 (
17 5186493 (
18 5114011 (
19 5113109 (

Engine
Serial No.

(YR T I T N O N R N D U R DR B N |

— e e e e N e S e N N i N N N N et

WATER PUMP

Description
Screw, cap, 5/16" -18 x 1-1/8" (2 used)
Packing, fresh water pump outlet
Flange, fresh water pump outlet packing

Screw, cap, with se
Gasket, water pump

al washer (3 used)
cover

Pin, groove, 3/16" x 7/8"

Impeller, fresh water pump

Spring, fresh water pump seal

Seal, fresh water pump, with spring
Retainer, fresh water pump seal

Insert, fresh water pump body

Stud, fresh water pump body (4 used)

Body, fresh water pump, with insert and studs

Draincock, 3/8"

Gasket, fresh water pump

Slinger, fresh water

pump shaft

Shaft, fresh water pump, with slinger
Thrower, fresh water pump
Pump, fresh water, complete (does not include keys 4, 5, and 15)

Part listed below is an assembly of some of the parts in this grouping.

5193605 (

)

Replacement kit, fr
11, 15 plus water

esh water pump seal (includes keys 2, 6, 8, 9,
pump cover gasket)

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020 25-3

WATER PUMP COVER, WATER OUTLET MANIFOLD, THERMOSTAT
AND WATER BY-PASS TUBE

2
R 2433
Engine

Key Part No. Serial No. Description

1 103880 ( - ) Plug, pipe, 1/2" (2 used)

2 5169485 ( - ) Manifold, water outlet

5150362 ( - ) Stud, water outlet manifold (12 used)

3 5150361 ( - ) Gasket, water outlet manifold (6 used)

4 cesescasscse ( - ) Washer, lock, 3/8" (12 used)

5 117049 ( - ) Nut, hex., 3/8" -24 (12 used)

6 5169478 ( - ) Gasket, water by-pass tube (upper) (2 used)

7 103647 ( - ) Draincock, 1/4"

8 179828 ( - ) Screw, cap, 5/16" -18 x 2-1/2" (4 used)

9 cececsnerane ( - ) Washer, lock, 5/16" (4 used)
10 103878 ( - ) Plug, pipe, 1/4"
11 5186260 ( -6A-93404) Elbow, water manifold outlet

5186205 (6A-93405- ) Elbow, water manifold outlet

12 5172141 ( - ) Thermostat
13 5186203 ( - ) Tube, water by-pass, with thermostat housing
14 444867 ( - ) Plug, pipe, 3/8" (2 used)
15 5160425 ( - ) Spacer
16 179846 ( - ) Screw, cap, 3/8" -16 x 1-7/8"
17 5157702 ( - ) Clip, water by-pass tube
18 111612 ( - ) Clamp, 1-3/8" O.D. hose (2 used)
19 111628 ( - ) Clamp, water pump inlet seal, 2-3/4" O,D. hose
20 5156770 ( - ) Seal, water pump inlet, 2-3/4" O.D.
21 5179386 ( - ) Cover, water pump
22 Ceeirsenenns ( - ) Washer, lock, 1/4" (4 used)
23 121902 ( - ) Nut, hex., 1/4" -28 (4 used)
24 5177217 ( - ) Hose, water by-pass tube connection, 1" I.D. x 3-1/2" long

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

25-4

RADIATOR

. 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.

TRACTOR



Tractor -- 8020 25-5

> W

Voo awn

10
11
12

13
14
15
16
17

18
19
20
21
22
23

24
25
26
27
28
29
30
31

R 31828 R
19H 1936

R 30627 R
AR 21840 R
R 29905 R
R 29747 R
R 29741 R
R 183 R
AA 5757 R
AR 29373 R
R 29701 R
R 29736 R
1SH 243

R 29738 R
AR 29348 R
R 29904 R
R 31827 R
R 29737 R
R 29702 R
C 1865 R
29H 630

AR 21841 R
R 29906 R

SN N s N o N P s N S 5 o P s s B N PN N o P P P P N P o N P N N o S

Tractor
Serial No.

T T T T T T T T T T T T e e T T T T O Y T N L O B T B

Parts listed below are not illustrated:

LR ]

R 31618 R

se000000000

[ XERNRN R NN NN

(
(
(

RADIATOR -- Continued

e (L e e e e e e e S L e e e N s S M S e e S S e N e N S N

Description
Screw, cap, 3/8" x 5/8" (12 used)
Washer, lock, 3/8" (12 used)
Shroud
Screw, cap, 5/8" x 1-3/4" (2 used)
Washer, lock, 5/8" (2 used)
Screw, cap, 7/16" x 2-3/4" (16 used)
Washer, lock, 7/16" (16 used)
Side, radiator, L.H.
Screw, cap, high-strength, 3/8" x 3/4" (4 used)
Washer, lock, 3/8" (4 used)
Clip (2 used)
Clamp (2 used) (packed 10 in a pkg.)
Hose, upper water
Nipple
Tube, vent
Screw, cap, 3/8" x 3/4"
Washer, lock, 3/8"
Clip, vent tube
Cap, radiator
Neck, radiator filler
Tank, radiator top
Screw, cap, 7/16" x 1-1/2" (16 used)
Washer, lock, 7/16" (16 used)
Gasket, top
Plug, pipe
Strap (4 used)
Screw, cap, 3/8" x 3/4" (48 used)
Core, radiator
Screw, cap, 3/8" x 3/4" (3 used)
Washer, lock, 3/8" (3 used)
Baffle, lower
Side, radiator, R.H.
Gasket, bottom
Tank, bottom
Plug, drain
Nipple
Clamp (2 used) (packed 10 in a pkg.)
Hose, lower water

Handle, mountains, L.H,
Screw, cap, high-strength, 3/8" x 1-1/4" (2 used)
Washer, lock, 3/8" (2 used)

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN US.A.



25-6 Tractor -- 8020

FAN

20
19
Ri436
Engine

Key Part No. Serial No. Description

1 5129141 ( - ) Pulley and hub, fan, less belts

2 5123794 ( ) Cap, fan hub, in pulley

3 122797 ( - ) Nut, hex., 5/8" -18

S esssee ( - ) Pin, cotter, 1/8" x 1"

5 274746 ( - ) Retainer, fan shaft bearing (outer)

6 905260 ( - ) Bearing, fan shaft (outer)

7 5115003 ( - ) Hub, fan, pulley

8 5123796 ( - ) Shaft, fan

9 905259 ( - ) Bearing, fan shaft (inner)

10 186689 ( - ) Screw, cap, 1/2" -13 x 1-3/8"

11 426449 ( - ) Screw, cap, 5/8" -11 x 1-5/8"

12 186689 ( - ) Screw, cap, 1/2" -13 x 2"

13 103343 ( - )  Washer, 1/2" flat (2 used)

14 5113063 ( - ) Bracket, fan shaft

15 5188194 ( - ) Snap, ring

16 5176235 ( - ) Support, fan mounting

17 o . ( - ) Washer, lock, 1/2"

............ ( - ) Washer, lock, 9/16" (2 used)
18 186646 ( - ) Screw, cap, 1/2" -13 x 1-3/4"
100173 ( - ) Screw, cap, 9/16" -12 x 1-3/4" (2 used)
19 AR 29285 R¥* ( - ) Belts, two-matched vee (42"), fan drive (2 belts)
20 Ceeseees e ( - ) Nut, 5/16" (6 used)
............ ( - ) Washer, lock, 5/16"' (6 used)

21 AR 29284 R*  ( - )  Fan
22 oiieeeeeen . ( - ) Screw, cap, 5/16" x 1-1/4" (6 used)

*Furnished by John Deere Waterloo Tractor Works.

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 30-1

FUEL PUMP AND FUEL PUMP DRAIN

=~
Engine
Key Part No. Serial No. Description
1 5150199 ( - ) Fork, fuel pump coupling
2 5230007 ( - ) Seal, fuel pump oil (2 used)
3 5150193 ( - ) Gasket, fuel pump to engine
4 444687 ( - ) Plug, pipe hex. socket head, 1/8"
5 5118219 ( - ) Screw, cap, with seal washer (3 used)
6 5177292 ( - ) Body, fuel pump
7 141195 ( - ) Pin, dowel, 1/4" x 5/8" (2 used)
8 5181746 { - ) Shaft, fuel pump drive (includes gear and steel ball)
5178700 ( - ) Shaft, fuel pump drive
5174975 ( - ) Gear, fuel pump
147481 ( - ) Ball, steel, 1/8" diameter
9 5181747 ( - ) Shaft, fuel pump driven (includes driven gear which is not sold
separately)
10 ceessenecene ( - ) Washer, lock, 1/4" (8 used)
11 138201 ( - ) Screw, cap, hex. socket head, 1/4" -20 x 3/8" (8 used)
12 5174962 ( - ) Cover, fuel pump
13 5174973 ( - ) Valve, fuel pump relief
14 103709 ( - ) Pin, straight, 5/32" x 1"
15 5184530 ( - ) Spring, fuel pump relief valve
16 5174971 ( - ) Plug, fuel pump valve
17 5161003 ( - ) Gasket, fuel pump valve plug
18 5158825 ( - ) Tube, fuel pump drain
19 137406 ( - ) Connector, 5/16"
Parts listed below is an assembly of some of the parts in this grouping.
o 5184532 ( - ) Fuel pump (includes keys 2, 6, 7, 8, 9, 10, 11, 12, 13, 14, 15, 16,
and 17.)
5195078 ( - ) Kit, overhaul, fuel pump (as required)

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



30-2 Tractor -- 8020

FUEL FILTER, FUEL STRAINER, AND FUEL LINES

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

30-3

Key

DWW UL WN

[=Y

12

13
14
15
16
17
18
19
20

FUEL FILTER, FUEL STRAINER, AND FUEL LINES -- Continued

Part No.
[E NN ENNNENNENN]
0000000 P0000

0000000000

5575568
R 26982 R
AR 29852 R

5189175

137407
5123063
137423
118755
179839
103341
106263
5187022
179835

5574533

3291251

5112892

5123057
R 26982 R

118750

5178450

187343

PN LN PN PN SN SN N SN 5N 5N P P PN PN S £ P N P P £ P o P P

Tractor
Serial No.

LI R I I R T A R A N D N R R R T R AN N B R B N BN |

N " " e N N N N " N N P Nt s i s P P s ot "ot P e i P

Description
Screw, cap, high-strength, 3/8" x 1-1/2" (2 used)
Washer, lock, 3/8" (2 used)
Nut, 3/8" (2 used)
Strainer, fuel, 6" (for parts see page 30-4)
Connector
Pipe, fuel supply
Hose, fuel pump inlet
Connector, pipe, 1/4" x 5/8"-18, in head
Tube, fuel filter to head
Elbow, 3/8", 90°, in filter
Elbow, 3/8"
Screw, cap, 3/8"-16 x 1" (2 used)
Washer, lock, 3/8" (2 used)
Washer, 3/8" flat (small) (as required)
Washer, 3/8" flat (large) (as required)
Bracket, fuel filter mounting
Screw, cap, 3-1/8"-16" x 5/8" (2 used)
Washer, lock, 3/8" (2 used)
Filter, fuel, 8" (for parts see page 30-5)
Clip, fuel pump to filter tube
Elbow, restricted (stamped R in head)
Tube, fuel return
Connector
Connector, 3/8"
Clip, fuel return tube
Connector, 5/16"

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



30-4

Tractor -- 8020

R 2427 1
Key Part No.
1 103647 (
2 5575792 (
3 5574124 (
4 5574122 (
5 5574126 (
6 5574123 (
7 5574120 (
8 AR 29586 R* (
9 5574161 (
10 crieseseene (
11 181370 (
12 5575789 (
13 103878 (
14 1503536 (
15 5575790 (
16 5574121 (

FUEL STRAINER PARTS

4
2
Engine
Serial No.

- )
- )
- )
- )
- )
- )
- )
- )
- )
- )
- )
- )
- )
- )
- )
- )

Part listed below is not illustrated.

5575197 (

)

Description
Draincock, 1/4"
Shell assembly, fuel strainer (includes keys 3, 4, 5, 6, and 7)
Spring, fuel strainer
Seat, fuel strainer spring
Seal, fuel strainer element seat
Seat, fuel strainer element
Ring, fuel strainer element seat
Element, fuel strainer (includes gasket key 9)
Gasket, fuel strainer cover
Washer, lock, 3/8" (2 used)
Screw, cap, 3/8" -24 x 1-1/4" (2 used)
Cover, fuel strainer (includes keys 14 and 15)
Plug, 1/4" pipe (2 used)
Gasket, fuel strainer cover bolt
Screw, cap, fuel strainer cover
Snap ring, screw retaining

Decal, fuel strainer

*Fumished by John Deere Waterloo Tractor Works.

TRACTOR - RN20  PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020 30-5

=
®
<

CQPUBNAUIEWN -

-

16

3

Part No.

103647
5575169
5574124
5574122
5574126
5574123
5574120

AR 29583 R*

5574161

103341

106263

179839
5574117
5574121
5574118
1503536

103878

5

FUEL FILTER PARTS

7, mias 8 9 10 11 12 1615 14

1 2

P A P o, P O P s s oy, P P P P B P S P

Engine
Serial No.

Part listed below is not illustrated.

5574516

T Nt P NP St i S N P s P P P P i i i

)

Description
Draincock, 1/4"
Shell, fuel filter (includes keys 3, 4, 5, 6, and 7)
Spring, fuel filter element
Seat, fuel filter element spring
Seal, fuel filter element seat
Seat, fuel filter element
Ring, fuel filter element seat
Element, fuel filter, with gasket, key 9
Gasket, fuel filter cover
Washer, lock, 3/8" (2 used)
Washer, flat, 3/8" (small) (as required)
Washer, flat, 3/8" (large) (as required)
Screw, cap, 3/8" -16 x 1" (2 used)
Cover, fuel filter (includes keys 13, 14, and 15)
Snap ring, screw retaining
Bolt, fuel filter cover
Gasket, fuel filter cover screw
Plug, pipe, 1/4" (2 used)

Decal, fuel filter

*Furnished by John Deere Waterloo Tractor Works.

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN US.A.



30-6

Tractor -- 8020

R34595

FUEL TANK AND FITTINGS

&5’

H

TRACTOR - 8020 PC-908

(1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

FUEL TANK AND FITTINGS -- Continued

Tractor

Key Part No. Serial No. Description

1 AR 29913 R - Tank, fuel (do not stock)

2 ceesesscsees Screw, cap, 1/2" x 1" (2 used)

3 AR 29120 R Cap, fuel filler

4 R 30210 R Gasket, fuel filler cap

5 AR 29600 R Strainer, fuel tank

6 R 29295 R Elbow, 90°

7 AR 29848 R Line, fuel tank vent

8 R 29295 R Elbow, 90°

9 R 27545 R Clamp (2 used) (sub R42357)
10 ... Nut

Washer, lock

Line, fuel return, rear

Screw, cap, 1/4” x 3/4” (2 used)
Washer, lock, 1/4” (2 used)
Clamp (2 used)

Connector (2 used)

(

(

(

(

(

(

(

(

(

E

11 AR 29954 R (
(

.......... (

13 R 27323 R (
14 R 26892 R (
(

(

(

(

(

(

(

(

(

(

(

(

15 AR 26635 Elbow, 90°
16 AR 29953 R Line, fuel return, front
17 R 36040 R Connector

18 ...
19 D 2865 R
20 AR 29852 R
21 AR 26635 R
22 AR 29851 R
23 R 30356 R
24 A 5967 R
25 AR 29594 R
26 15H 584

Nut, hex., 1/2" (16 used)
Washer (16 used)

Line, fuel supply

Elbow, 90°

Line, fuel tank to strainer
Connector, 37°

Elbow, 90° steel

Valve, shutoff

Plug, drain

[T R T R N Tk N N N U T T R T TR T A N AR AN N N B B B

" e e e e e e e e S N S S S M S N N N i N NP N N N N N

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



30-8 Tractor -- 8020

FUEL INJECTOR, INJECTOR CONTROLS AND FUEL MANIFOLD CONNECTIONS

Engine
Key Part No. Serial No. Description
1 179847 ( - ) Screw, cap, injector clamp, 3/8" -16 x 2-1/4" (6 used)
2 5150250 ( - ) Washer, injector clamp (6 used)
3 5121259 ( - ) Clamp, injector (6 used)
4 5111527 ( - ) Pipe, fuel (short) (6 used)
5 5117369 ( - ) Connector, fuel pipe (12 used)
6 5125108 ( - ) Washer, fuel pipe connector (12 used)
7 5111526 ( - ) Pipe, fuel (long) (6 used)
8 5228522 ( - ) Injector (S60) (6 used)
9 seosesenesss ( - ) Pin, cotter, 1/16" x 1/2" (2 used)
10 5150265 ( - ) Pin
11 142583 ( - ) Retainer, spring 13/64"
12 5150941 ( - ) Washer
13 5150990 ( - ) Link, injector control tube to governor
14 142486 ( - ) Pin, groove, 1/8" x 3/4"
15 5153891 ( - ) Lever, injector control tube
16 186630 ( - ) Screw, cap, 1/4" -20 x 5/8" (4 used)
17 ceeeserveses ( - )  Washer, lock, 1/4" (4 used)
18 5115922 ( - ) Spring, injector control tube
19 5195535 ( - ) Tube, injector control, with one bracket lever and groove pin
20 5176228 ( - ) Screw, injector control tube rack lever (12 used)
21 5115321 ( - ) Lever, injector control tube rack, with screws (6 used)
22 5120687 ( - ) Bracket, injector control tube (2 used)
23 5150259 ( - ) Pin, injector control tube end

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 35-1

AR29465R CLUTCH PUMP

Tractor

Key Part No. Serial No. Description

1 R 30045 R ( - ) Shaft, drive

2 AR 29500 R ( - ) Plug, bearing retainer

3 AR 29503 R ( - ) Seal, low pressure oil

4 R 30063 R ( - ) Packing, O-ring

S R 30054 R ( - )  Sleeve, seal

6 AR 29502 R ( - ) Bearing, ball

7 R 30061 R ( - ) Retainer, snap ring

8 R 30053 R ( - ) Snap ring

9 R 30200 R ( - ) Packing, O-ring
10 AR 29499 R ( - ) Seat, seal, with packing
11 AR 29498 R ( - ) Seal, oil, with drive pin

12 L 2141 CU  ( - ) Snap ring

13 R 30066 R ( - ) Phg
14 U 12547 U ( - ) Packing, O-ring

15 R 30057 R ( - ) Screw, special cap (4 used)
16 AR 29688 R ( - ) Cover, pump, with bearings and thrust washer
17 R 30055 R ( - ) Washer, special thrust

18 P 46132 H ( - )  Pin, dowel (4 used)

19 AR 29501 R ( - ) Race and roller, straight roller bearing center (4 used)
20 R 30049 R ( - ) Plate, wear
21 R 47148 ( - )  Packing, O-ring (4 used)
22 L 2143CU ( - ) Packing, O-ring (2 used)
23 L 2146 CU ( - )  Shim, .002"
24 AR 29552 R ( - ) Gear, pump (set of two)
25 R 30064 R ( - )  Pin, dowel
26 R 30042 R ( - ) Housing, pump
27 R 47155 ( - )  Packing, O-ring
28 R 30056 R ( - )  Plate, pump housing end
29 cececssssnse ( - )  Washer, lock, 7/16" (4 used)
30 eeecccccccoe ( - ) Screw, cap, high-su'engﬂ:, 7/ 16" x 1-1/4" (4 used)
31 L 2145CU  ( - ) Shim, .001"
32 R 30048 R ( - ) Plate, wear
33 AR 29687 R ( - ) Adapter, pump,’ with bearings
34 R 29687 ( - ) Gasket

Part listed below is an assembly of parts in this grouping.
AR 29465 R ( - )  Pump, clutch

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



35-2 Tractor -- 8020

CLUTCH HOUSING, CLUTCH DRIVE, AND STEERING PUMP DRIVE

R34596

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 35-3

CLUTCH HOUSING, CLUTCH DRIVE, AND STEERING PUMP DRIVE -- Continued

Tri.ctor
Key Part No. Serial No. Description
1 R 37274 R ( - ) Screw, cap, special (2 used)
2 24H 1402 ( - )  Washer, 25/32" x 1-7/8" x ,250" (4 used)
3 JD 8219 ( - )  Cup, bearing (4 used)
4 JD 8928 ( - ) Cone, with rollers (4 used)
5 R 37132 R ( - )  Gear, clutch idler
6 R 37273 R ( - )  Spacer, clutch idler gear
7 R 37133 R ( - )  Shaft, gear (2 used)
8 R 37135R ( - ) Shim, ,003", bearing cover (3 used)
R 37136 R ( - ) Shim, ,010", bearing cover (4 used)
9 s0c0sececnse ( - . Pin, cotter, 1/8")(2" (2 used)
10 B 235 R ( - ) Nut, slotted (2 used)
11 R 1888 R ( - ) Plate, lock (18 used)
12 essesasssene ( - )  Screw, cap, high-strength, 3/8" x 1-1/8" (9 used)
13 R 37134 R ( - ) Cover, bearing (2 used)
14 A 2597 R ( - )  Snap ring (2 used)
15 AR 29950 R ( - ) Coupling, flexible drive, with nuts
16 XXX ( - ) SC“eW, cap, high-su‘ength, 3/8" x 1" (8 used)
17 R 37109 R ( - )  Shaft, clutch drive
18 esescv0ccece ( - ) SCl'eW, cap, high-ctrength, 3/8" X 1-1/2"
19 R 37095 R ( - ) Quill, clutch drive gear bearing
20 R 37096 R ( - ; Shim, ,003", bearing quill (5 used)
21 JD 7416 ( - Cup, bearing
22 JD 7392 ( - )  Cone, with roller
23 R 37094 R ( - ) Shaft, with clutch drive gear
24 JD 8946 ( - )  Cone, with roller
25 JD 8206 ( - ) Cup, bearing
26 R 37082 R ( - )  Gear, idler
27 R 37280 R ( - ) Washer, gear retaining
28 R 37135R ( - ) Shim, ,003", bearing cover (3 used)
R 37136 R ( - ) Shim, ,010", bearing cover (4 used)
29 cessesessens ( - ) Screw, cap, high-strength, 1/2" x 1-3/8" (8 used)
cecescesesns ( - ) Washer, lock, 1/2" (8 used)
30 R 37085 R ( - )  Quill, front bearing
31 R 37086 R ( - ) Shim, ,002", bearing quill (2 used)
32 R 27796 R ( - ) Packing, O-ring (2 used) (packed 2 in a pkg.)
33 JD 7418 ( - )  Cup, bearing (2 used)
34 JD 7395 ( - )  Cone, with rollers (2 used)
35 R 30452 R ( - )  Washer (2 used)
36 R 30234 R ( - )  Snap ring (2 used) :
37 R 37084 R ( - ) Shaft, steering pump drive gear bearing
38 D 279 R ( - ) Key
39 R 37083 R ( - ) Gear, steering pump drive
40 R 37130 R ( - ) Housing, clutch
41 R 465 R ( - ) Stud, 1/2" x 3-1/2" (2 used)
K 2019R ( - )  Stud, 1/2" x 2-1/4" (4 used)
42 R 37100 R ( - ) Gasket, clutch housing plate
43 .. ( - ) Screw, cap, high-strength, 1/2" x 1-7/8" (10 used)
.......... ( - ) Washer, lock, 1/2" (9 used)
44 R 37117 R ( - )  Plate, clutch housing
45 eeeccsccccnce ( - ) SC!‘eW, cap, high-strength, 1/2" X 2'1/2" (3 used)
XXX XX ( - ) Washer, lock, 1/2" (s used)
46 R 37115 R ( - )  Hose, clutch oil return
47 AR 21841 R ( - ) Clamp, hose
48 29H 630 ( - )  Nipple
49 A 120 R ( - ) Pin, dowel (2 used)
50 M 2017 T ( - )  Stud, 1/2" x 2-5/8" (8 used)
51 R 29857 R ( - )  Stud, 1/2" x 2-5/8" (2 used)
52 R 37051 R ( - ) Sleeve, hydraulic pump drive
53 R 35618 R ( - ) Collar, shifter
54 R 37078 R ( - ) Gear, clutch pump drive
55 JD 7395 ( - ) Cone, with rollers (2 used)
56 JD 7418 ( - ) Cup, bearing (2 used)
57 R 37079 R ( - ) Quill, bearing
58 R 37080 R ( - )  Washer
59 R 37081 R ( - ) Nut, gear retaining
60 R 37287 ( - )  O-ring

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



35-4

Tractor -- 8020

Key Part No,
R 37106 R

1 (
2 (

000080000000 (
3 R 37105R  (
4 R 2988R
5 90000000000 (
(
6 (

s00 000000000

R 26892 R

CLUTCH ADAPTER HOUSING

Tractor
Serial No.

R 10114

Description
Gasket, adapter housing
Screw, cap, high-strength, 3/8" x 1-1/4" (12 used)
Washer, lock, 3/8" (12 used)
Housing, clutch adapter
Gasket, housing to flywheel housing
Screw, cap, high-strength, 1/2" x 1-1/2" (13 used)
Washer, lock, 1/2" (13 used)
Pin, dowel (2 used)

N P N N P S P

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020

35-5

wmv-z:

WOy O U1

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

32
33
34

y

R34598

Part No.
R 1888 R
R 37131 R

8272

JD 8989
R 37271 R
R 37272 R
R 37125R
R 37268 R
R 37129 R
H 236 R
R 37121 R
R 37120R
R 29849 R
R 37124 R
R 1888 R
R 37103 R
R 37104 R
R 37101 R
R 37102 R
R 1888 R
AR 29885 R
R 33255 R
R 26753 R
R 37092 R
R 37093 R

JD 8210

8159
AR 29891 R
R 37123 R
R 37122 R
B 2672 R

R 37137
B 484 R

P~~~ S~ S~ o~ o P~ o P~ e s £, o N PN N P, S N S N g, PN PN EN NGNS N

Tractar
Serial No.

-
-
-
-
-
-

e " e N e e e e S e M e S S N e e S N S e e N s N N N NP N S N N N Nt

CLUTCH

Description
Screw, cap, high-strength, 3/8" x 1" (12 used)
Plate, lock (12 used)
Cover, clutch
Cup, bearing, ia clutch cover (not illustrated)
Cone, with rollers, in clutch cover (not illustrated)
Plate, clutch
Snap ring, clutch plate retaining
Hub, clutch disk
Disk, clutch, with facing
Separator, clutch disk (4 used)
Washer, thrust
Piston, clutch
Ring, piston head inner sealing (2 used)
Ring, sealing
Head, piston
Screw, cap, high-strength, 3/8" x 3-1/4" (3 used)
Plate, lock (3 used)
Block, clutch oil lube tubes
Gasket, oil tube block
Tube, clutch oil (2 used)
Tube, clutch lube
Screw, cap, high-strength, 3/8" x 1-1/8" (4 used)
Plate, lock
Cover, clutch gear bearing with manifold
Ring, sealing (2 used)
Ring, sealing
Shim, .003" (4 used)
Shim, ,010" (4 used)
Cup, bearing
Cone, with rollers
Gear, R37718, clutch, with drum
Snap ring, piston cover retainer
Cover, clutch piston
Spring
Valve, relief
Pin, dowel

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



35-6 Tractor -- 8020

CLUTCH PUMP, CLUTCH OIL LINES, CLUTCH OIL FILTER,
AND CLUTCH OIL RESERVOIR

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 35-7

CLUTCH PUMP, CLUTCH OIL LINES, CLUTCH CIL FILTER,
AND CLUTCH OIL RESERVOIR -- Continued

Tractor
Key Part No. Serial No. Description

1 A 4235 R ( - ) Gasket (packed 2 in a pkg. )

2 A 4233 R ( - ) Cap, special, transmission filler (packed 2 in a pkg. )

3 ceesseeseces ( - ) Valve, clutch (see page 35-8 for parts)

4 cesessnovscs ( - ) Screw, cap, high-strength, 3/8" x 3-1/2" (4 used)
eosesccscses ( - ) Washer, lock, 3/8" (4 used)

5 AR 29459 R { - ) Unioim, 9(° adapter, clutch filter to control valve line to control

valve

6 AR 29458 R ( - )  Line, flexible cil, filter to clutch control valve

7 csescsessses ( - )  Screw, cap, high-strength, 3/8" x 1" (S used)
secevrcecnne ( - )  Washer, lock, 3/8" (S used)

8 AR 29890 R ( - ) Bracket, oil filter

9 AR 29455 R ( - ) Filter, clutch oil complete, with 2 bodies and 2 elements

) (sub. two AR29555, two AR29554, and one AR29963)

10 AR 29555 R ( - )  Body, oil filter and stud bolt (2 used)

11 AR 29554 R ( - ) Element, oil filter, with gaskets (2 used)

12 esessesssnes ( - ) Screw, cap, high-strength, 7/16" x 1-1/4" (4 used)
XK ( - ) Washer, lock, 7/16" (4 llsed)

13 15SH 202 ( - ) Elbow, street (2 used)

14 U 11754 U ( - ) Union, 45° adapter, clutch pump line to filter (2 used)

15 AR 29454 R ( - ) Line, flexible oil, clutch pump to filter (33-1/2" long)

16 AR 20206 R ( - )  Breather

17 29H 486 ( - ) Nipple, clutch breather

18 1SH 200 ( - ) Elbow, street, clutch breather

19 AR 29465 R ( - ) Pump, clutch (see page 35-1 for parts)

20 AR 29456 R ( - ) Elbow, 45°, with lock, nut and washer, clutch pump to filter line

to pump

21 R 29936 R ( - ) Packing, O-ring, clutch pump filter line to pump elbow (packed 2

in a pkg. )

22 R 47145 ( - ) Packing, O-ring (3 used) (packed 2 in a pkg.)

23 R 29422 R ( - ) Flange, half (2 used)

24 ... { - ) Screw, cap, high-strength, 1/2" x 1-3/8" (4 used)
.......... ( - ) Washer, lock, 1/2" (4 used)

25 R 29671 R ( - )  Stud (2 used) (sub. M2017T)
eevceevsvece ( - ) Washel‘, lock. l/2"(2used)
ssecseessccce ( - ) Nutg 1/2"(2used)

26 ceescreseses { - )  Screw, cap, high-strength, 1/2" x 1-1/2" (2 used)
cecssssssence ( - )  Washer, lock, 1/2" (2 used)

27 R 37099 R ( - ) Line, flexible oil, clutch oil reservoii suction

28 1SH 104 { - ) Elbow, 90° pipe, clutch oil return hose

29 29H 630 4 - )  Nipple, pipe, clutch oil return hose
AR 21841 R 4 - ) Clamp, hose, clutch oil return hose nipple

30 AR 29889 R ( - ) Rod, clutch oil level, with cap

31 R 29893 R { - ) Nipple, pipe

32 AR 29676 R ( - ) Line, flexible oil, clutch control valve bypass oil line (77" long)

33 AR 21999 R { - ) Clamp, hose, transmission oil return hose (2 used)

34 R 37116R ( - )  Hose, transmission oil return

35 29H 669 ( - )  Nipple, pipe, transmission oil return hose

36 1SH 624 ( - ) Plug, pipe, clutch oil reservoir

37 sesssccesses ( - )  Screw, ap, high-strength, 3/8" x 1" (5 used)

38 sessesssnras ( - )  Screw, cap, high-strength, 3/8" x 1-1/4" (3 used)
eeeseccvce ( - ) Washer, lock’ 3/8" (3used)

39 AR 29886 R ( - ) Reservoir, clutch oil

40 R 30935 R ( - ) Adapter, straight (2 used)

4 AR 29463 R { - ) Strainer, clutch oil reservoir, with screen

42 R 29889 R ( - ) Gasket, clutch oil reservoir strainer flange

43 R 29950 R { - ) Gasket, clutch oil reservoir bottom cover

44 AR 29888 R { - ) Cover, clutch oil reservoir bottom, with drain

45 F 3128 R ( - ) Plug, clutch oil reservoir bottom cover

46 A 3203 R ( - )  Washer, aluminum, clutch oil reservoir bottom cover (packed

2 in a pkg. )

47 ecsssscscsse ( - ) Screw, cap, high-strength, 7/16" x 1" (6 used)
seesecccsses ( - )  Washer, lock, 7/16" (6 used)

48 R 29890 R ( - )  Flange, half (2 used)

49 D 488 R ( = ) Stud, clutch reservoir suction line flange halves to reservoir (2 used)
cesssscesees ( - ) Nut, 1/2", clutch reservoir suction line stud (2 used)
esecsssccses ( - ) Washer, lock, 1/2" (2 used)

50 28H 2063 ( - ) Spacer, oil level rod pipe

51 A 2613 R ( - ) Clamp. oil level rod pipe

52 seseesssrnss ( - )  Screw, cap, high-strength, 1/2" x 4"
cesseseseans ( - )  Washer, lock, 1/2"

53 1SH 496 ( - )  Elbow, street, 9C°

54 R 37064 R ( - ) Nipple, transmission filler

TRACTOR - 8020 PC-9G8

(1-JUN-80)

LITHO IN U.S.A.



35-8

Tractor -- 8020

R34539

CLUTCH VALVE

39

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020 35-9

Key

—

Part No.
R 37240R’
R 37248 R
R 37239R
R 37250R
R 37242 R
R 26203 R’
R 37244 R
R 37245R
R 47144
A 4730 R
R 37241R
R 37247 R
AR 551 R
R 37240R
22H 801
A" "3008 R
B 427 R
R 26552 R
R 30935 R
AR 29676 R
AR 29880
R 29089 R
R 1603 R
R 31682 R
R 37246 R
AR 29459 R
i%i{......’.'
29H 210
AR 26725 R
R 26448 R
AR 29882
AR 29881
AR 29883

NN AN AN AN Sy P Y e L P R Y T o e P P TN e, i, gy, e, P P~ PN I ey, P PN P o, PN P, PN gy, P O P

CLUTCH VALVE -- Continued

Tractor
Serial No.

-XXXXXX

XXXXXX-

XXXXXX-
XXXXXX-
XXXXXX-

Description
Screw, cap, high-strength, 3/8" x 7/8" (4 used)
Washer, lock, 3/8" (4 used)
Cover, valve housing
Gasket, valve housing cover
Housing, clutch valve
Gasket, clutch valve housing
Valve, clutch
Pin, roll, 3/16" x 1"
Spring, clutch valve
Link, clutch valve
Pin, roll, 3/16" x 1-1/4"
Piston, clutch valve reaction
Packing, O-ring, clutch valve reaction piston (packed 5 in a pkg. )
Packing, O-ring, clutch valve reaction piston cover (packed 5 in a

kg, )

Gasket, clutch reaction piston cover

Cover, clutch valve reaction piston

Seal, oil, clutch valve reaction piston cover (sub. A6010R)

Screw, ap, high-strength, 3/8" x 3-1/4" (2 used)

W asher, lock, 3/8" (2 used)

Clip, clutch pedal return spring

Screw, set

Nut, jam, 3/8" (2 used)

Washer, aluminum, clutch relief valve spring screw (2 used) (packed
S in a pkg. )

Nut, special, cap, clutch relief valve spring screw

Screw, cap, high-strength, 3/8" x 2-5/8" (2 used)

W asher, lock, 3/8" (2 used)

Ball, steel (2 used)(packed 2 in a pke. )

Adapter, straight, clutch valve to reservoir line

Line, flexible oil, clutch control valve by-pass (77-1/2" long)

Line

Retainer, clutch relief valve spring

Pin, dowel, clutch relief valve spring (sub. H86612)

Spring, clutch relief valve

Valve, clutch relief

Unioix, adapter, 90°, clutch filter to control valve line to control
valve

Screw, cap, high-strength, 3/8" x 3-1/2" (4 used)

W asher, lock, 3/8" (4 used)

Nipple, pipe

Coupling, special pipe, clutch valve

Elbow, valve to transmission lube tube (sub. AT35121)

Packing, O-ring (packed 5 in a pkg.)

Line

Tee assembly

Line

e e e

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



35-10 Tractor -- 8020
CLUTCH LINKAGE
s—
8
R 10156 10 l\
9
v ©
© 14 1|3 Q
N,
—E0 5 Ty, 1,0
—16
15 R S
Tractor
Key Part No. Serial No. Description
1 AR 29473 R ( - )  Pedal, clutch, with bushings
2 F 3125 R ( - ) Bushing (2 used)
3 R ( - ) Pin, cotter, 1/8")(1" (Sused)
1 AR 29474 R ( - ) Pin, clutch pedal pivot
S R 1870 R ( - )  Washer (2 used)
6 R 29341 R ( - ) Link, clutch pedal
7 AR 29184 R ( - ) Bellcrank, with bushing
8 sessevecanes ( - ) Pin, cotter, 5/32" x 1"
9 24H 1336 ( - )  Washer, 21/32" x 1-1/8" x ,036"
10 R 653 R ( - ) Bushing
11 24H 13v4 ( - ) Washer, 13/32" x 23/32" x , 120"
12 R 37010R ( - ) Rod, clutch operating
13 R 27571R ( - ) Spring
14 ceesescenses ( - ) Nut, jam, 3/8"
15 C 284 R ( - ) Yoke
16 (o} 1067 R ( - ) Pin
17 24H 1302 ( - ) Washer, 12/32" x 11/16" x , 036"

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020

40-1

MEMORANDA

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020

40-2
Key Part No.
1 R 37054 R
2 405 R
3 R 21234R
4 1SH 559
| 5 R 47155
6 AR 29877 R

HYDRAULIC PUMP SHIFTER

|
| 131
e

R 10224

Tractor
Serial No. Description
- Quill, pump shifter shaft
Ball
Spring

Plug, pipe ctsc., 1/4"
Ring, sealing .
Shaft, shifter, with yoke

[T B |
—— —— . ~—

TRACTOR - 8020 PC-908

(1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

40-3

RANGE SHIFT LEVER

| .-

N—10
Tractor
Key Part No. Serial No, Description
1 AR 29955 R ( - )  Handle, range shifter, with grip
2 sessecsccsce ( - ) Pin, cotter, 5/32"!1"
3 24H 1394 ( - )  Washer, 25/32" x 1-7/16" x , 036"
4 eseesevvscse ( - ) Pin, cotter, 1/8"X 1"
S D 1994 R ( - )  Pin, headed
6 F 2508R  ( - ) Yoke
7  14H 480 ( - )  Nut, jam, 5/8"
8 R 37059R - )  Rod, range shifter
9 eeeseccccces ( - ) Pin, cotter, 1/8")(1"
10  24H 1139 ( - )  Washer, 21/32" x 1-1/4" x , 120"
TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



40-4 Tractor -- 8020

TRANSMISSION CONTROL COVER WITH GEAR SHIFTER ASSEMBLY

F10121

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020 40-5
TRANSMISSION CONTROL COVER WITH GEAR SHIFTER ASSEMBLY -- Continued
Tractor
Key Part No. Serial No. Description
1 R 31084 R { - ) Knob, gear shift lever
2 21H 1162 { - ) Screw, special machine (4 used)
3 ceseesessens ( - ) Washer, lock (4 used)
4 R 31078 R { - ) Ring, boot
5 R 37065 R { - ) Boot
6 R 31083 R ( - ) Cover, dust
7 R 31091 R { - ) Screw, special cap, front (2 used)
8 eseveccesese ( - )  Washer, lock, 3/8" (4 used)
9 R 31092 R ( - ) Screw, special cap, rear (2 used)
10 AR 29681 R { - )  Top, control, with pins
11 R 31080 R ( - ) Pin, (2 used)
12 R 31079 R ( - ) Lever, gear shift
13 R 31081 R ( - )  Washer, gear shift lever seat
14 R 31082 R ( - ) Spring
15 R 31090 R ( - ) Gasket, control top (2 used)
16 R 31902 R { - ) Baffle, control top
17 esesssesesse { - ) Screw, cap, high-strength, 3/8" x 1" (14 used)
18 eecsescecacs ( - )  Washer, lock, 3/8" (14 used)
19 IEEEE R R RN ( - ) Nut, jam, 1/2"
20 seccsecsrasse { - )  Washer, lock, 1/2", external tooth
21 R 29189 R ( - ) Bar, reverse gear shifter fork
22 R 37394 R ( - ) Spacer
23 30H 11 ( - ) Plug, expansion (4 used)
24 R 31085 R ( - ) Housing, shift bar
25 AR 29125 R ( - ) Switch, neutral safety (sub. AH64759)
26 R 29185 R ( - )  Arm, reverse gear rocker
27 R 29186 R ( - ) Screw, special
28 R 29191 R ( - ) Screw, special set
29 eecsevcccesce ( - ) Wire (6used)
30 R 37393 R ( - ) Fork, reverse gear shifter
31 R 29188 R ( - ) Spring
32 H 23846 H ( - ) Ball, steel (8 used)
33 R 29181 R { - ) Lug, reverse gear rocker
34 L 1929 N ( - ) Screw, special set (5 used)
35 R 37389 R ( - ) Fork, first and second gear shifter
36 R 31088 R ( - ) Plunger, latch, reverse gear
37 R 31138 R ( - ) Spring, reverse gear plunger latch
38 R 37392 R ( - ) Lug, reverse gear shifter
39 eeeesescccce ( - ) Pin’ cotter, 1/16")(1"
40 cesesserenae ( - ) Nut, castle, 5/16"
41 R 37387 R ( - ) Fork, third and fourth gear shifter
42 R 3739 R ( - ) Lug, first and second gear shifter
43 K 29192 R ( - ) Pin, shift interlock (2 used)
44 R 37391 R ( - ) Rod, reverse gear shifter
45 R 37386 R ( - ) Rod, third and fourth gear shifter
46 R 37388 R ( - ) Rod, first and second gear shifter
47 L 1925 N ( - ) Spring (2 used)

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



40-6 Tractor -- 8020

TRANSMISSION OIL COOLER

R 10139 E i 25

26

27—
28—8

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -~ 8020

40-7

TRANSMISSION OIL COOLER -- Continued

Tractor
Key Part No. Serial No. Description
1 JD 172 ( - )  Union, adapter, clutch control valve cover coupling
2 iSH 600 ( - ) Coupling, special pipe, clutch valve nipple
3 29H 210 ( - ) Nipple, clutch valve
4 AA 4542 R ( - )  Line, flexible oil, 1/2" I.D, x 88", clutch cooler inlet
5 R 32055 R ( - )  Cooler, transmission oil
6 24H 1302 ( - ) Washer, 13/32" x 3/4" x ,036" (2 used)
7T . ( - ) Clip, radiator screen top to radiator top tank (2 used)
8 R 32057 R ( - ) Tube, cooler inlet and outlet (2 used)
9 R 32056 R ( - ) Nut, 45° flare, cooler inlet and outlet (2 used)
10 R 32058 R ( - )  Elbow, 45°flare, cooler inlet and outlet (2 used)
11 AU 10723 U ( - )  Line, flexible, oil cooler inlet, 1/2" I,D, x 42"
12 cessccscssee ( - ) Screw, cap, high-strength, 5/16" x 1/2", radiator screen top clip to
radiator screen (4 used)
13 eececcoccoce ( - ) Washer, lock, 5/16" (4 uxd)
14 sevsscsssesse ( - ) Nu& he::l.), 5/16", radiator screen top clip to radiator screen screw
use
15 AU 11701 U ( - ) Line, flexible oil, 1/2" 1.D. x 52", cooler outlet (sub. AU10321)
16 U 12987 U ( - ) Union, 90° adapter, cooler inlet and outlet lines (2 used)
17 AU 10853 U ( - ) Line, flexible oil, 1/2" I.D. x 96” transmission inlet (No longer
) available)
18 ee00cscsccces ( - ) Nut, h.ex., 1/4" (3 used)
19 ecscccccccee ( - ) Washer, lock, 1/4“ (3 used)
20 teccccccccce ( - ) Screw, cap, 1/4" X 1-1/2", transmission inlet line and clutch line
clamp screw (3 used)
21 F 1682 R ( - ) Clamp, half, transmission inlet line and clutch line (3 used)
22 JD 172 ( - )  Union, adapter, transmission inlet line to bushing
23 15H 565 ( - )  Bushing, pipe, union adapter to tee
24 15H 5§35 ( - )  Tee, pipe, transmission inlet and drain
25 29H 488 ( - ) Nipple, pipe, transmission sump inlet
26 R 30455 R ( - )  Pipe, transmission drain
27 A 4827 R { - )  Washer, special aluminum, transmission drain pipe plug
28 F 3128 R ( - ) Plug, transmission drain pipe
TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



40-8 Tractor -- 8020

TRANSMISSION

R 10222

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor ~- 8020

40-9

7:
oo W hwm-—ag

10
11
12
13

14
15
16
17
18
19
20
21

22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

42
43
44
45
46

47
48
49

50

51
52
53
54
55

56
57
58
59
| 60
61

62

Part No.
37306 R
8993
8273
31198 R
37305 R
7417
8158
37304 R
37325 R
37326 R
37327 R
37328 R
37329 R
37324 R
37318 R
37320 R
37319 R
37317 R
37315 R
37312 R
37313 R
37314 R
37316 R
37321 R
37322 R
37323 R
37308 R
29129 R
37307 R
37309 R
37311 R
29988 R
29477 R
37330 R
37331 R
37332 R
37333 R
37335 R
37336 R
26H 95
37337 R
37338 R
37339 R
37340 R
37341 R
37342 R
37343 R
39864 R
29196 R
4233 R
4235 R
37064 R
15SH 496

: PEE

wwww;xzxwwwwwzwww:wwwwxwwggw

WREERT>
mER o

PR KR R R R

e000000 0000
F 338 R
IR R RN N RN N NN
R 37310 R
R 31128 R

eeesceccssee

R 37344 R
R 37345 R
L 1942 N
R 37346 R
D 1843 R

R 29147 R

fﬁfﬁﬂ\’\f\‘Nd\é\‘\d\i\’\d\;\’WJN;WF\F\I\J"\’H‘N‘\‘NJ\‘\’\“#\J\ﬂ\f\r\ﬁ\ﬂhfﬁf@‘hg\’\d“"hﬂ\ﬂQ

A S I, i g S S S S, S, S, S P S S TN Sy ETR TR TN ST

TRANSMISSION -- Continued
(For keys 63 through 79, see page 40-11)

Tractor
Serial No.

PO T T T N T NN T T O M T T R B A B B [ T O T WO O O R B I B

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
}
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
/
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

Description
Nut, lock
Cone, taper roller bearing
Cup, taper roller becring
Screw, special cap (6 used)
Washer, lock, 3/8" (6 used)
Cap, main drive gear bearing
Cup, taper roller bearing
Cone, taper roller bearing
Gear, main drive
Ring, snap (.086-.083)
Ring, snap (. 091-,088)
Ring, snap (. 096-,093)
Ring, snap (,101-,098)
Ring, snap (,106-,103)
Washer, mainshaft shift hub retainer
Support, synchronizer, and drum assembly (4 used)
Disk, synchronizer, outer (12 used)
Disk, synchronizer, inner (8 used)
Synchronizer, mainshaft, assembly (2 used)
Sleeve, mainshaft shift hub
Gear, mainshaft reverse
Bushing, gear
Gear, mainshaft fluted
Bushing, mainshaft 2nd and 3rd gear fluted
Gear, mainshaft 2nd
Washer, mainshaft, gear retainer
Gear, mainshaft, 3rd
Plug, pipe, main shaft
Race and roller assembly straight roller bearing inner
Shaft, main
Seal, oil
Snap ring
Snap ring
Bearing, mainshaft rear
Cap, bearing, mainshaft rear
Screw, cap, rear bearing (6 used)
Gear, mainshaft drop
Washer
Nut
Countershaft
Key, woodruff (3 used)
Gear, countershaft 2nd
Gear, countershaft 3rd
Spacer, countershaft drive gear
Gear, countershaft drive
Snap ring
Bearing, straight roller
Snap ring
Snap ring
Gasket, shift bar housing
Cap, oil filler
Gasket (packed 2 in a pkg.)
Nipple, transmission filler
Elbow, street, 90°
Screw, cap, high-strength, 1/2" x 1-1/2" (10 used)
Lock washer, 1/2" (10 used)
Screw, cap, high-strength, 5/8" x 1-1/2" (2 used)
Lock washer, 5/8" (4 used)
Stud, at bottom (2 used)
Nut, hex., 5/8" (2 used)
Case, transmission (do not stock)
Stud, 9/16" x 2-15/16" (6 used)
Washer, lock, 9/16" (8 used)
Nut, hex., 9/16" (8 used)
Ring, snap
Bearing, countershaft rear
Locknut, countershaft bearing
Cap, countershaft rear bearing
Screw, special cap (sub. BP12088)
Washer, lock, 3/8”
Screw, cap, high-strength, 3/8" x 3/4"
Lock, reverse idler shaft

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020

40-10

(U ©0
'@

7|l

©0
Y]
O

TRANSMISSION -- Continued

- 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.

TRACTOR



Tractor -- 8020

Key
63
64
65
66
67
68
69

70
71
72
73
74

75
76
77
78

| 79

Part No.
R 29146 R
R 31139R
R 37347 R
JD 7916
R 29148 R
R 37303 R
21H 1147
24H 1283
R 30449 R
R 30448 R
R 30447 R
29H 488
15SH 53§
R 30455 R
A 4827 R
F 3128 R

S G S, Gy G, G, SN PN PN PN PN PN PN PN PN PN PN PN PN

TRANSMISSION -- Continued
(For Keys 1 through 62, See Page 40-9)

Tractor
Serial No.

N e’ Nt N o N e N N s N N S S i Vo N N

Description
Shaft, reverse idler
Washer, thrust (2 used)
Gear, reverse idler
Bearing, straight roller assembly (2 used)
Spacer, reverse idler bearing
Stud, 9/16" x 2-7/8" (2 used)
Screw, machine (2 used)
Washer, lock no, 10 (2 used)
Washer (2 used) 7/32" x 1/2" x ,048"
Magnet, transmission case sump cover
Gasket, transmission case sump cover
Cover, transmission case sump
Screw, cap, high-strength, 3/8" x 1" (8 used)
Washer, lock, 3/8" (8 used)
Nipples pipe, transmission sump inlet
Tee, pipe, transmission inlet and drain
Pipe, transmission drain
Washer (packed 2 in a pkg. )
Plug

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



40=-12 Tractor -- 8020

TRANSMISSION DROP HOUSING AND GEAR ASSEMBLY

-
N
L)

R34600

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

40-13

TRANSMISSION DROP HOUSING AND GEAR ASSEMBLY -- Continued

‘I'ractor
Key Part No, Serial No, Description
1 ( - ) Screw, cap, 3/8" x 1-1/8”, in blind holes (8 used)
.......... ( - ) Washer, lock, 3/8” (8 used)
2 R 31198 R ( - )  Screw, cap, special (2 used) (sub. R46567)
®sevcccecece ( - ) waSher’ lock, (2 used)
3 R 29256 R ( - )  Cover, range control
4 R 29257 R ( - ) Gasket, range control cover
5 esceccccccne ( - ) Pin, Cotter, 1/8")(3/4" (Zused)
6 24H 1305 ( - ) Washer, 13/32" x 13/16" x .060" (2 used)
7 R 37058 R ( - ) Fork, range shifter
8 eeeccsccceve ( - ) SCTEW, cap, h.igh-su‘ength, 5/16" x 1" (4 used)
essssscossse ( - ) Washer, lock, 5/16" (4 used)
9 AR 26616 R ( - ) Seal, oil
10 R 37398 R ( - ) Cap, shift rod
11 (IR R RN RN NN ( - ) Wire
12 R 29261 R ( - ) Screw, shifter fork lock
13 R 26282 R ( - ) Packing, O-ring
14 F 2353 R ( - ) Pin, special headed (2 used)
15 AR 29162 R ( - ) Ford, range shifter, with bushings and rivets
16 R 37395 R ( - ) Rod, range shift
17 R 3739 R ( - ) Snap ring
18 R 29262 R ( - ) Spacer, range shifter fork
19 R 29263 R ( - )  Gasket, shifter rod adapter
20 R 37397 R ( - ) Adapter, shift rod
21 eeececcccece ( - ) Screw, cap, high-smngﬁh, 5/16" x 1" (4 used)
veccecccccce ( - ) Washe.r, IOC}(, 5/16" (4 used)
22 30H 15 ( - ) Plug, expansion
23 R 37371 R ( - ) Shim, steel
24 esesccsccsse ( - ) Nut, 9/16" (6 used)
®eesecssccece ( - ) Washer, lOCk’ 9/16" (6 used)
25 R 31128 R ( - ) Stud (6 used)
26 R 37348 R ( - ) Housing, drop (do not stock)
27 A 4827 R ( - ) Washer, aluminum (packed 2 in a pkg. )
28 R 37372 R ( - ) Adapter, mainshaft lube
29 M 2017 T ( - ) Stud (2 used)
30 R 31092 R ( - ) Screw, special cap (6 used)
sesscccccece ( - ) Washer, 3/8", lock (6 used)
31 R 37353 R ( - )  Cap, intermediate shaft bearing
32 R 37354 R ( - ) Shim, ,004", intermediate shaft bearing cap
R 37355 R ( - ) Shim, .007", intermediate shaft bearing cap
R 37356 R ( - ) Shim, ,010", intermediate shaft bearing cap
R 37357 R ( - )  Shim, .012", intermediate shaft bearing cap
33 JD 7444 { - )  Cup, bearing
34 JD 8140 { - ) Cone, with rollers
35 R 37349 R ( - ) Shaft, intermediate
36 R 37350R { - ) Gear, intermediate shaft drive
37 JD 8120 ( - ) Cone, with rollers
38 JD 7435 { - ) Cup, bearing
39 R 37351 R ( - ) Snap ring
40 R 37352 R ( - ) Nut, intermediate shaft
41 29H 669 ( - ) Nipple
42 R 37303 R ( - ) Stud (2 used)
43 15SH 620 { - ) Plug, pipe, 1"
44 JD 7444 ( - ) Cup, bearing
45 JD 8140 ( - ) Cone, with rollers
46 R 37363 R ( - )  Washer, output shaft hi gear thrust
47 R 37362 R ( - ) Gear, output shaft hi
48 R 37359 R ( - )  Sleeve, fluted, output shaft hi and lo gear (2 used)
49 R 37361 R ( - )  Hub, hi-lo shift
50 R 29253 R ( - ) Sleeve, hub, output shaft hi and lo
51 R 37360 R ( - ) Gear, output shaft lo
52 R 37364 R ( - )  Washer, thrust, lo gear
53 R 37358 R ( - ) Shaft, output, with bushing
54 R 26448 ( - ) O-ring
55 AT 35121 ( - ) Elbow, 90°
TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN U.S.A.



40-14

Tractor -- 8020

W N o0 U Awd D‘E

10
11
12

13
14

15
16

Parts listed below are not illustrate

ENGINE AND CLUTCH HOUSING SUPPORTS, TRANSMISSION BOTTOM
AND ENGINE SHIELDS

R 10192

Part Noo

XX RN RN N XN NN

eees0c0cocee

AR 29949 R
R 37281 R

000000000000
R '37265 R

(X R R RN KN N NI

AR 29957 R
AR 29064 R

se0v00sccnce
XX NN XN NN
XX NN KN NN
(AN ERRE NN XN NI
eeeeccccccce

(AR EN RN XN N NN]

R 29026 R
AR 29322 R

s6000csces e

eecsecsecscse

29323 R

sevcesscscce

R 30456 R

SN N N S P S P i, S P, S S SN S G, PN SN PN OGN TN TN TN

o~~~ P Tt

—~

Tractor
Serial No.

[=%

.

o SN NN TN N (e e e S e e S N e S N S S S S S S S S S S S

Description
Screw, cap, high-strength, 5/8" x 2" (2 used)
Washer, lock, 5/8" (2 used)
Bracket, clutch support
Retainer, clutch housing
Screw, cap, high-strength, 1/2" x 1-1/2" (2 used)
Washer, lock, 1/2" (2 used)
Screw, cap, high-strength, 5/8" x 2" (2 used)
Washer, lock, 5/8" (2 used)
Screw, cap, high-strength, 3/4" x 3" (2 used)
Washer, lock, 3/4" (2 used)
Strap, clutch housing support
Screw, cap, high-strength, 5/8" x 1-1/2" (2 used)
Washer, lock, 5/8" (2 used)
Screw, cap, high-strength, 1/2" x 1-3/8" (8 used)
Washer, lock, 1/2" (8 used)
Support, engine rear, L.H,
Support, engine rear, R.H.
Screw, cap, high-strength, 5/8" x 2" (2 used)
Washer, lock, 5/8"
Nut, 5/8" (2 used)
Screw, cap, high-strength, 5/8" x 1-3/4" (2 used)
Washer, lock, 5/8" (2 used)
Nut, 5/8" (2 used)
Spacer, engine support

Shield, engine bottom (do not stock)

Screw, cap, 5/8" x 2", engine bottom shield to front frame (8 used)

Washer, lock, .5/8" (8 used)

Shield, transmission bottom (do not stock)

Screw, cap, 5/8" x 2", transmission bottom shield to front frame
(8 used)

Washer, lock, 5/8" (8 used)

Cover, transmission bottom shield

Screw, cap, 1/2" x 1-1/4", bottom shield cover to transmission
bottom shield (6 used)

Washer, lock, 1/2" (6 used)

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN US.A.



Tractor -- 8020 45-1

R 10118

Kfy Part No.
.......... .o (
2 R 29125 R (
3 R 29121 R (
4 R 29122 R (
R 29124 R (
R 31154 R (
5 R 29594 R (
6 AR 29872 R (
7 ceoe ‘o (
8 it (
9 R 29127 R (
10 R 29126 R (
11 R 29336 R (
12 R 29123 R (
13 JD 7759 (
14 AR 29122 R (
15 JD 7782 (
16 ceresetanns (
17 A 133 R (
18 Ceesensaas . (
19 R 37043 R (

-

g;w

SO
S

Tractor
Serial No.

PR T T T T TR S Y O B

YOKE WITH GUDGEON

T e e e e N " " e N P o e N S

Description
Wire, 14 gauge x 45"
Screw, cap, special (8 used)
Retainer, gudgeon
Washer, thrust (as required)
Washer, thrust (as required)
Washer, thrust (as required)
Bushing (2 used)
Yoke and gudgeon, with pin bushings (do not stock)
Screw, cap, 1/2" x 1-3/8" (4 used)
Washer, lock, 1/2" (4 used)
Plate, lock (2 used)
Pin, yoke to frame (2 used)
Pin
Bushing, yoke pin (2 used)
Fitting, grease (4 used)
Bushing, self-aligning
Fitting, grease
Pin, cotter, 3/16" x 2"
Washer
Nut, special slotted, 1"
Washer, gudgeon yoke (2 used)

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



45-2 Tractor -- 8020

FRONT WHEEL DRIVE

R 10193

Tractor
Key Part No. Serial No. Description
1 eesssssssene Screw, cap, high-strength, 3/8" x 1-1/8"
eecceccccccce Washer, lock, 3,8"
2 AR 29165 R Seal, oil
3 R 29281 R Cover, front output shaft housing
4 R 29282 R Gasket, front output shaft housing
5 26H 7 Key, woodruff
6 R 29280 R Arm, shift lever
7 R 29278 R Fork, shifter
8 R 29279 R Spring
9 H 23836 H Ball
10 R xx Pin, Cotter, 1/8")(2"
11 R 37384 R Nut, flange
12 R 37383 R Washer

13 B 3685 R
14 R 37381 R
15 R 37382 R
16 R 37380R
17 19H 218

Packing, O-ring (packed 2 in a pkg.)

Flange, front disconnect

Ring, sealing (2 used)

Seal, oil

Screw, cap, high-strength, 3/8" x 1" (4 used)

12H 304 Washer, lock, 3/8" (4 used)
18 R 37379R Cap, output shaft bearing
19 R 29274 R Gasket, output shaft bearing
| 20 AR 26725 R Elbow, 90° adjustable (sub. AT35121)
21 R 26448 R Packing, O-ring (packed 5 in a pkg.)
22 R 37378 R Bearing, output shaft
23 R 29277 R Rail, shifter
24 R 37373 R Housing, disconnect
25 1SH 58S Plug, pipe, 3/4"
26 R 37374 R Gasket, disconnect housing
27 R 37377 R Ring, bearing retainer
28 R 30029 R Snap ring
| 29 R 37376 Shaft, output, disconnect assembly
30 R 37385 R Gear, disconnect, output shaft
31 R 30030 R Snap ring
32 R 29276 R Sleeve
33 R 37375 R Stud (6 used)

Nut, hex., 1/2"
Washer, lock, 1/2"

34 [EE XX R RN EXENN]

AAAAAAAAAAAAAAAARA'\AAAAAAAAAAARAAAAAA
s.—vvvs_—vvvvvvv\.—vvvvvvvvvvvvwvvvvvvvvvvv

XX RN NN RN NN N

TRACTOR - 8020 PC-908 ‘(1-JUN-80) LITHO IN U.S.A.



Tractor -- 8020

45-3

24

-lswmo-?s

oNown

10
11
12
13
14
15
16
17

I
0

R 10196

Part No.
JD 8994
JD 7435
R 39526
R 37366 R
R 37368 R
R 37369 R
R 29139 R
R 29137 R
R 29975 R
I X EREN N NN X NN ]
R 37399 R
F 1056 R
R 37370R
R 29245 R
AR 29124 R
R 37365 R
R 30850R

REAR WHEEL DRIVE AND SPEEDOMETER DRIVE

B, S S TN N PN PN o, PN N G, PN TN PN TN PN N S N S PN

Tractor
Serial No.

N N Nl N N N s Nt N N N S st s nt? N o N i o ?

Description
Cone, with rollers
Cup, bearing
Gear, speedometer drive
Shim, ,004"
Shim, .010"
Shim, ,020"
Nut, speedometer tube
Gear, speedometer driven
Bushing
Screw, cap, high-strength, 3/8" x 1-1/2" (3 used)
Washer, lock, 3/8" (3 used)
Screw, cap, high-strength, 5/8" x 1-3/4" (3 used)
Washer, lock, 5/8" (3 used)
Flange, brake drum
Packing, O-ring (packed 5 in a pkg. )
Washer, flange
Pin, cotter, 1/8" x 3"
Nut, special slotted
Seal, oil
Cap, output shaft rear bearing
Tube, output shaft retainer

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



45-4 Tractor -- 8020

FRONT DRIVE YOKES AND UNIVERSALS

4
4
3
®
0
=
=
e =
1
Tractor
Key Part No. Serial No. Description

R 30615 R

Screw, cap (16 used)
Joint, universal (2 used)

)
AR 29646 R )
) Yoke and stub end
)
)

1

2

3 AR 29645 R
4 Nut, hex., 1/2" (16 used)
5 Yoke, slip

.~ o~ P~~~
| I T B |

R 30614 R

Part listed below is an assembly of parts in this grouping.
.o AR 29070 R - )  Drive, assembly, front

TRACTOR - 8020 PC-908 (1-JUN-80) LITHO IN US.A.



Tractor -- 8020

45-5

R34601

NNV N b b b puh b peb peh b
NaOGGQOMAWNHoWQQOMAwNME

REAR DRIVE SHAFT, AND CENTER DRIVE YOKES AND UNIVERSALS

Part No.
P 47707 H
R 29005 R
AR 29054 R
AR 29053 R
R 29000 R
R 29002 R
22H 750
R 29001 R
JD 9255
R 29003 R
C 2321 R
Cc 535 R
AR 29584 R
AR 29529 R
R 29011 R
R 30290 R
R 30291 R
R 30292 R
AR 29565 R

O P PN PN o S O N P s PN N PN P PN PN o, NP PN

Tractor
Serial No.

| D O T TR I DO B O R B B}

e N e e e s N P e s N i s P N Q) s i P o P

6 E}@kﬁa@m

|
13 B

_—

: Description
Screw, cap (16 used)

Plate, lock (8 used)

Joint, universal

Yoke, umiversal joint slip
Shaft, rear drive

Adapter, rear drive shaft bearing
Screw, special set (2 used)
Nut, jam, 5/8" (2 used)

Snap ring

Bearing, special ball

Yoke, universal joint

Washer, special (sub. R57219)
Pin, cotter, 3/16" x 2"

Nut, special slotted

Joint, universal (2 used)

Yoke, slip and dust cap

Screw, special cap (8 used)
Wire, 16 gauge x 6" (4 used)
Washer, felt retainer (2 used)
Packing, felt

Retainer, felt

Yoke, and end stub

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



45-6

Tractor -- 8020

FRONT AND REAR AXLE HOUSING AND FRONT AXLE BRACKETS

13 1SH 564
14 R 30580 R
15 R 29043 R

Key Part No.
1 . PN (
2 R 29041 R (
3 ceraen ceree (
4 tetevscesens (
5 R 30564 R (
6 ISH 564 (
7 R 29042 R (
8 PN (
9 e (
10 Lol (
11 e, (
12 L., e (
(
(
(

Tractor
Serial No.

Part listed below is not illustrated,

o AR 29299 R (

Nt e M M e P " e s i P P e P P

Description
Screw, cap, 3/4" x 4", bracket to front frame (6 used)
Bracket, front axle (2 used)
Washer, lock, 3/4" (6 used)
Nut, hex., 3/4" (6 used)
Housing, front and rear axle (2 used) (do not stock)
Plug, pipe, axle housing filler
Support, front axle, R.H. .
Screw, cap, 3/4" x 3-1/4", support to front frame (4 used)
Washer, lock, 3/4" (4 used)
Nut, hex., 3/4" (4 used)
Screw, cap, 1" x 9-3/4", support to bracket (8 used)
Washer, lock, 1" (8 used)
Plug, pipe, axle housing drain
Gasket, housing to differential carrier
Support, front axle, L.H,

Breather, in front and rear axle housing (2 used) (sub. AR29618
Breather and R37000 Adapter)

TRACTOR - 8020 PC-908

(1-JUN-80)

LITHO IN U.S.A.



Tractor -- 8020 45-7

FRONT AND REAR DRIVE AXLE, AND FRONT WHEEL HUB

G

30 1SH 564

31 AR 29639 R
32 R 30578 R
33 R 30579 R
34 AR 29640 R
35 R 31439R

Tractor

Key Part No. Serial No.
1 coessses ( -
2 teessssessse ( -
3 AR 29306 R ( -
4 R 29581 R ( -
5 R 29582 R ( -
6 R 30575 R ( -
7 R 30574 R ( -
8 R 30565 R ( -
9 405R -
10 R 29569 R ( -
11 R 29571 R ( -
12 R 29570 R ( -
13 R 29572 R ( -
14 R 29573 R ( -
15 R 29575 R ( -
|16 ... .. ( -
17 ( -
18 ..<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>